Lovol Tractor lllustration
books of parts

(TS4A504-027C)

Lovol Heavy Industry International Trading Co.,Ltd



CONTENTS

€ A498BTI-20H ENGINE ASSY ettt s e 1
¢ TS04110060000K AIR FILTER SYSTEM ASSEMBLY ...ttt 40
¢ T504131060000K COOLING SYSTEM ASSEMBLY ....oovuiiiiiiiiiiiiiiiiiieieececeeeee e 42
¢ TS04132030000K RADTATOR BACKING BOARD INSTALLATION ASSEMBLY ...coriiiiiiiinieecenieniene 44
¢ 7504201010000 HAND THROTTLE CONTROL ASSEMBLY ....eiuiiiiiiiiiiiiiiienecieecreeecececeeeeeen 46
¢ 1504202010000 FOOT THROTTLE CONTROL ASSEMBLY ...ccvviiiiiiiiiiiiiiiiiiinecctceceececeeees 48
¢ TS04203010000K PULL WIRE ASSEMBLY .ouviiiiiiiiiiiet ettt 50
¢ TB550. 21 1A CLUTCH SUBASSEMBLY ..ottt 52
¢ TB604. 212A CLUTCH CONTROL ASSEMBLY ....coiiuiiiiiiiiiiiiiicicieetecreneceeee e 54
¢ 7504220010000 EXHAUST SYSTEM ASSEMBLY ...cviiiiiiiiiiiiiiiceececeeceeeeee e o7
¢ TC02311210000 FRONT DRIVING AXLE ASSEMBLY ...oiiiiiiiiiiiiiiiiiiiiicteiccecctcecece e 60
¢ TB554. 312 FRONT BRACKET ASSEMBLY ...ttt 75
¢ [FT404. 32F. 001 FRONT DRIVING WHEEL ASSEMBLY ...cuvtiiiiiiiiteeee et 7
¢ ['T404. 34F. 001 REAR DRIVING WHEEL ASSEMBLY ...oooiiiiiiiiiiiiiiiinieecieeceecececrceceeeen 79
¢ TB400. 35C TOWING MECHANISM INSTALLATION ASSEMBLY ...oovuiiiiiiiiiiiiiiiiiiiicicnicciccecees 81
¢ TB604. 371 GEARBOX HOUSING ASSEMBLY ...eoiiiiiiiiiiiiiiiiieetectenrccteeeeect e 83
¢ TB604. 372T MAIN GEARSHIFT ASSEMBLY ..ottt 85
¢ TB604. 373T AUXILIARY GEARSHIFT ASSEMBLY ..ottt 89
¢ 7504374010000 GEARBOX CONTROL MECHANISM ASSEMBLY ...ooviiiiiiiiiiiiiiriiiinicecicececeen 92
¢ TB604. 3758 BREATH ASSEMBLY ..cvviiiiiiiiiiece e 100
¢ TB554. 381 SHUTTLE SHIFT ASSEMBLY ...otiiiiiiiiiiiiiiieececeeteceeet e 102
¢ TB504. 382 REAR AXLE CENTRAL TRANSMISSTON ASSEMBLY ..coviiiiiiiiiiiiiiiiiiiieciiceeeeceecee 104
¢ 7504383010000 DIFFERENTIAL LOCK CONTROL MECHANISM ASSEMBLY ....oovvviriiiiiiiiiiiiceieeee. 108
¢ TC02384010000K REAR AXLE HOUSING ASSEMBLY ...oeiuiiiiiieiiieeeeeeee et 110
¢ 7504385010000 SHUTTLE SHIFT CONTROL MECHANISM ....coiviiriiiiiiiiiiiiciecccrecreceeeee 112
¢ TB450. 391 LEFT FINAL TRANSMISSTON ASSEMBLY ...eeiiiiiiiiiiiiiiiieeeietcreeceeeeeeeve e 114
¢ TB450. 392 RIGHT FINAL TRANSMISSION ASSEMBLY ...ooiiuiiiiiiiiiiiiiiniicieieneccecececeee 117
¢ TC04401080000 REDIRECTOR OR STEERING COLUMN ASSEMBLY ....eeriiiiiiiiiieiieeieceeceeeeeceee 120
¢ TC02402650000K FULL HYDRAULIC STEERING PIPE ASSEMBLY ....ooriiiiiiiiiieeeceeeereeeeeeeee 122
¢ TC02411010000K PTO GEAR ASSEMBLY ....oviiiiiiiiiiiiiiiiicieecteeree e 127
¢ TB550. 412A PTO SHAFT ASSEMBLY ..uviiiiiiiiiiiiiiicietcntcn e 130
¢ 7504413010000 PTO CONTROL ASSEMBLY ...eeiumiiiiiiiiiiiiiececeteeceeeeteee e 132
¢ TB554. 421E TRANSFER CASE ASSEMBLY .couviiiiiiieiieeeeee ettt 135
¢ TB454. 422 TRANSFER CASE TRANSMISSION ASSEMBLY ...c.cooiiiiiiiiiiiiiiiiiiiiiicicccecccce 138

¢ T7504423010000K TRANSFER CASE CONTROL ASSEMBLY .....ooiiiiiiiiiiiniiiiniiieicieccccecieee 142



¢ TB504. 431B LEFT BRAKE ASSEMBLY ...cviiiiiiiiiiiiiiiciccice e 144

¢ TB504. 432B RIGHT BRAKE ASSEMBLY ..ottt 146
¢ 7504433010000K BRAKE SYSTEM CONTROL ASSEMBLY ...ovviiiiiiiiiiiiiiiiiiiicciccccecececen 148
¢ 7504441010000 SEAT INSTALLATION ASSEMBLY ..oeviiiiiiiiiiiiiiiiiiieececteeneceeeeeeeee e 154
¢ 1S04451030000K DRIVER” S CAB ASSEMBLY ..ottt 156
¢ 7504453010000 UPHOLSTERY ASSEMBLY ...ttt 170
¢ 7504455010000 BACK REAR MUD GUARD DECORATION PART ...couiiiiieeierieeeeeeeeeeeeeee e 174
¢ 7504456010000 DASHBOARD ASSEMBLY ....oiiiiiiiiiiiiiiiiiciiintceneecttee e 176
¢ T504457010000K FRONT CONNECTING ASSEMBLY ...eoiiiiiiiiiiiiiiiiiiiiiiiiciiccecececececn 178
¢ 7504458010000 REAR CONNECTING ASSEMBLY ...ttt 180
¢ TS04459010000 INSULATION LAYER ..couviiiiiiieeeeetete ettt 182
¢ T504471010000K BONNET ASSEMBLY .....oouiiiiiiiiiiiiiiiiiiciciectcceee e 184
¢ 7504473010000 BONNET LOCKING DEVICE ASSEMBLY ...ooiuiiiiiiiiiiiiiiiiierceceecccceee 190
¢ T504475010000K BONNET SEAL INSTALLATION ASSEMBLY ..ooiviiiiiiiiiiiiiiiiiiiiiciicicciccece, 192
¢ TB400. 475A LEFT FRONT MUD GUARD ASSEMBLY ...couviiiiiiiiiiiiiiceieeeeeeeeeeeeecee e 194
¢ TB400. 476A RIGHT FRONT MUD GUARD ASSEMBLY ...evtiiiiiiiiiiieeeeeeeeeeeeeeeee e 196
¢ TS04481040000K ENGINE HARNESS INSTALLATION ASSEMBLY ..oueviiiieiiiieeeeneceeeecee e 198
¢ T7504482050000K BODY HARNESS INSTALLATION ASSEMBLY ....covviiiiiiiiiiiiiiiiiienicicceciee 200
¢ 7504483020000K FRONT LAMP HARNESS INSTALLATION ASSEMBLY ...cocviiviiiviiiiiiiiiiiiiciieien, 202
¢ 7504484050000K REAR LAMP HARNESS INSTALLATION ASSEMBLY ....ooiiiiiiiiiiiiiiiiiiiiiiceieee 204
¢ 7504485010000 BATTERY INSTALLATION ASSEMBLY ...oiiiiiiiiiiiieieeieceeeeeeeceeeeeeeeee e 206
¢ T504486010000K TOP LIGHT HARNESS INSTALLATION ASSEMBLY ...ootiiviiiiiiiiiiiiiiiiiiececceeceee 208
¢ 7504487010000 COMBINED INSTRUMENT ASSEMBLY ...eetiiiiiiiiieieeeeeeeeeeceeeeeee e 211
¢ TB550. 489 PREHEATING EQUIPMENT ASSEMBLY ....cooiiiiiiiiiiiiiiiiiieciecrccereee e 213
¢ 7504490010000 TOOL BOX ASSEMBLY ...vviiiiiiiiiiiiiiiiiiiceentccn ettt 215
¢ T504501020000K OIL TANK INSTALLATION ASSEMBLY ...ooiiiiiiiiiiiiiiiiciiieneecececeeee 217
¢ 7504503010000 OIL CONVEYING PIPE ASSEMBLY ...otiiiiiiiiiiiiiiieceeeeceeceeeeeee e 221
@ TCO25300L10000K TOW...couviiiiiiiiiiiiiiiiieiec et s 223
¢ TC02551230000K LIFTER INSTALLATION ASSEMBLY ...ovtiuiiiiiiiiiiiiiiiiiicieecreeceeceee 225
¢ 7504552010000 LIFTER OPERATION ASSEMBLY ...oouviiiiiiiiiiiiiiicciieiiciecrcccee e 233
¢ TC02553070000K HYDRAULIC AUXILIARY OIL TANK ASSEMBLY ....ovriiiiiiiiiiiiiiiiiieieeeceeeee 235
¢ TC02561060000K SUSPENSION ASSEMBLY ...eumiiiiiiiieieeeeeeteete e 237
4 TC02581510000K OTL PUMP/PTPE/FTLTER ASSEMBLY ...eoveviieieiiieieieeeeeeieeeeeeeee e seeeenens 241
¢ TC02582100000K MULTI-WAY VALVE OIL PIPE ASSEMBLY ....oociiiiiiiiniiiiiiiiiiciecicieceee 243
¢ TB300. 583A SINGLE-WAY HYDRAULIC OUTPUT ASSEMBLY 2 ..cccviiiiiiiiiiiiiiiiiiiiiiiiiieicceccee, 246
¢ TC02740010000K FRONT BALLAST ASSEMBLY ...uvviiiiiiiiiiiiiiiteeeceeeecececceee e 248

¢ TS04741010000K FRONT BALLAST BRACKET ASSEMBLY ...eeeiiiiiiiiiiiieeeeeeeceeceeeeeee e 250



¢ TS04811040000K AIR CONDITION ASSEMBLY=CAB ...cuiiiieiiieeeeeeee et
¢ T7504812040000K AIR CONDITION ASSEMBLY=ENGINE ......cccociiiiiiiiiiiiiiniiiciecreccee

4 FT300. 91. 001 REAR BALLAST ASSEMBLY



TS4A504-027C

A498BT1-25H ENGINE ASSY-1

12 19 ap 21 22 23

15 16 17

12 14



TS4A504-027C

A498BT1-25H ENGINE ASSY-1

No. Part No. Description s\,/izrl:l QTY. Remark
A498BT1-25H ENGINE ASSY
1 |490B-01036 REAR OIL SEAL 1
2 | 495B-010224/01026A SIIE‘;“EKSHAFT THRUST 2
3 | 490B-01027 MIDDLE PLUG |
4 | 490B-01009 PLUG 58 1
5 | 495B-01008A REAR CAMSHAFT BUSH 1
6 | GBT119.1-10X24 COLUMN PIN 2
7 | 490B-01080 BOWL SHIM 15 2
8 | 495B-01050 BOWL SHIM 60 |
9 | 490B-01073 OIL FILTER GASKET |
10 | 490B-01029 SCREW PLUG R1/8 3
11 | 490B-01081-1 PLUG 1
12 | 490BT-01105 ggiggglz FIXING 1
13 | HG4-404-10X400 RUBBER PIPE 1
14 | 490BT-01100 DRAIN SWITCH 1
is | 4008121003 Ic))lljli/}ELET T-JOINT OF AIR |
16 | 490B-21010 PIPE |
17 | 5BT982-10 COMBINED SEAL GASKET 2
18 | GBT5783-M8X25 HEXAGON BOLT 2
19 | GBT93-8 SPRING WASHER 4
20 | GBT97.1-8 WASHER 4
21 | 490B-01076B FUEL FILTER MAT PLATE |
22 | 490B-21002 HEXAGON PLUG 1
23 | GBT119.1-16X20 COLUMN PIN 2
24 | 490B-01003A BOLT 4
25 | 4D35T-01004 gﬁggﬁm COVER |
26 | A498B-01005 CYLINDER BUSH 4
27 | 490B-010024 BOLT 14
28 | 495B-01047 BOWL SHIM 50 |
29 | 490B-01074 CONNECTING TUBE |
30 | 495B-01007A CAMSHAFT BUSH 2
31 | GBT5783-M8X18 HEXAGON BOLT 2
32 | A490BZL-01082-1 COVER PLATE |




TS4A504-027C

A498BT1-25H ENGINE ASSY-1 (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
WATER INLET PIPE

33 | 490B-01012 AR 1

34 | 490B-01079 BOWL SHIM 40 1

35 | A498BZ-01029 SCREW PLUG 2

36 | A498B-01001 CYLINDER BLOCK I

37 | 495B-01033A/01034A MAIN BEARING 5

38 | A498B-01019A MAIN BEARING BOLT 10

M12X32




TS4A504-027C

A498BT1-25H ENGINE ASSY-2




TS4A504-027C

A498BT1-25H ENGINE ASSY-2

No. Part No. Description ;/i?)rl; QTY. Remark
1 490B-05008 BOLT 1
2 490BT-05006-1 CRANKSHAFT V-BELT 1
3 GBT1096-C12X8X63 KEY 1
4 495B-05004A CRANK SHAFT 1
5 | GBT119.1-8X24(2) PIN |
6 490B-05102 FLYWHEEL GEAR RING 1
7 490BT-05101-2 FLY WHEEL 1

FLYWHEEL BOLT SAFETY
8 490B-05001-1 PIECE 3
9 490BT-05002C FLYWHEEL BOLT 6
FLYWHEEL BEARING RE-
10 490BT-05120C TAINER RING 1
11 GBT276-6204-27 ROLLING BEARING 1




TS4A504-027C

A498BT1-25H ENGINE ASSY-3




TS4A504-027C

A498BT1-25H ENGINE ASSY-3

No. Part No. Description ;/i?)rl; QTY. Remark
1 498B-04002 ( CK) PISTON RING ASSEMBLY 4
2 GBTR93.1-34 RETAINER RING 34 8
3 A498B-04001-1A PISTON 4
4 A498B-04004A PISTON PIN 4
CONNECTING ROD
5 A498B-04200 ASSEMBLY 4
6 495B-04005-1A CONNECTING ROD TILE 8




TS4A504-027C

A498BT1-25H ENGINE ASSY-4




TS4A504-027C

A498BT1-25H ENGINE ASSY-4

No. Part No. Description ;/i?)rl; QTY. Remark

1 | GBT5782-M12xX45 HEXAGON BOLT 1

GBT93-12 SPRING WASHER 1
3 | 490B-02011 g@gﬁ%ﬁg{%gw GEAR 1
4 | 490B-02009 CAMSHAFT TIMING GEAR 1
5 | GBT5783-M8X18(2) HEXAGON BOLT 2
6 |GBT93-32) SPRING WASHER 2
7 | GBT97.1-8(2) FLAT WASHER 2
8 | GBT1096-C8X7X22 FLAT KEY 1
9 | 490B-06002 VALVE TAPPET 8
10 | 495B-06003 VALVE PUSH ROD 8
11| 495B-06001-2 CAM SHAFT |

CAMSHAFT THRUST

490B-02008

PLATE




TS4A504-027C

A498BT1-25H ENGINE ASSY-5

74

16

™
—

10



TS4A504-027C

A498BT1-25H ENGINE ASSY-5

No. Part No. Description s\,/izrl:l QTY. Remark
1 GBT62.1-M6 BUTTERFLY NUT 1
2 GBT97.1-6 FLAT WASHER 1
3 490B-34005 BREATHER UPPER COVER 1
4 495B-34019 PIPE 1
5 490B-34008 RUBBER SEAL RING 1
6 495B-34018 SPACER PLATE 2
7 495B-34006-1 BREATHER LOWER PARTS 1
8 GBT67-M6X70 SEQE&P D PAN HEAD 1
9 490B-34002A FIXED PLATE 1
10 495B-34007-1 AIRVENT 1 1
11 GBT93-8(14) SPRING WASHER 2
12 GBT5783-M8X16 HEXAGON BOLT 2
13 490B-34017 PIPE 1
14 490B-34012 AIR VENT-III 1
15 495B-34003 SPLINT 1
16 495B-34004 AIR INLET SLEEVE 1
17 | 490B-34009 O-SEAL RING 1
18 490B-34013 AIR VENT-II 1

11



TS4A504-027C

45

-~
-

A498BT1-25H ENGINE ASSY-6

31
38

43

34

33
36

29

e

31

3z

18

12



TS4A504-027C

A498BT1-25H ENGINE ASSY-6

No. Part No. Description s\,/izrl:l QTY. Remark
1 | GBT5782-M8X65 HEXAGON BOLT 2
2 | GBT93-8(3) SPRING WASHER 29
3 | GBT97.1-8(3) FLAT WASHER 31
HYDRAULIC PUMP END

4 | 490BT-16014 COVER 2
HYDRAULIC PUMP END

5 | 490BT-16013-1 COVER GASKET 2
FRONT HYDRAULIC PUMP

6 490BT-16021 CONNECTING PLATE 1
FRONT HYDRAULIC PUMP

7 | 490BT-16017 CONNECTING PLATE 1
GASKET

GBT5782-M8X40 HEXAGON BOLT 2

9 | GBT5782-M8X90 HEXAGON BOLT 1

10 | 490BT-16200-1 TENSIONER ASSEMBLY 1

11 | GBT5782-M8X50 HEXAGON BOLT 1

12 | GBT5783-M8X30 HEXAGON BOLT 8

13 | GBT5782-M8X70 HEXAGON BOLT 6

14 | GBT5782-M8X62 HEXAGON BOLT 3

15 | GBT5783-M8X25(2) HEXAGON BOLT 4
AIR COMPRESSOR COVER

16 | 490BT-16016 PLATE 1
AIR COMPRESSOR COVER

17 | 490BT-16005 PLATE GASKET 1
TIMING GEAR CASE

18 | 490BT-16001-1 COVER 1
TIMING GEAR COVER

19 | 490BT-16002-1 GASKET 1

20 | GBT119.2-8X20 COLUMN PIN 2
DEEP GROOVE BALL

21 | GBT276-6206 BEARING 1

22 | GBT5782-M12X45(2) HEXAGON BOLT 1

23 | GBT93-12(2) SPRING WASHER 1
CAMSHAFT TIMING GEAR

24| 490B-02011(2) PRESSURE PLATE !
IDLE GEAR SHAFT PRESS

25 | 490B-02012 PLATE 1

26 | GBT5782-M8X60 HEXAGON BOLT 2

57 | 4908102100 OIL INJECTION PIPE !

WELDMENT

13



TS4A504-027C

A498BT1-25H ENGINE ASSY-6 (cont'd.)

No. Part No. Description s\,li(:')rr-\ QTY. Remark

28 GBT5783-M8X16(2) HEXAGON BOLT 1
OIL INJECTION PUMP TIM-

29 | 490B-02003 ING GEAR 1
OIL INJECTION PUMP TIM-

30 490BT-02015 ING GEAR SHAFT BUSH 1

31 GBT93-6 SPRING WASHER

32 GBT5783-M6X16 HEXAGON BOLT

33 490BT-02006 TIMING IDLE GEAR 1
CRANKSHAFT TIMING

34 | 490BT-02007 GEAR 1

35 490B-02005 TIMING IDLE GEAR BUSH 1

36 490B-02004 TIMING IDLE GEAR SHAFT 1

37 490BT-02009 CAMSHAFT TIMING GEAR 1

38 | GBT5783-M8X18(3) HEXAGON BOLT 2
CAMSHAFT THRUST

39 490B-02008(2) PLATE 1

40 490BT-02010-1 HYDRAULIC PUMP GEAR 1
DEEP GROOVE BALL

41 GBT276-7206AC BEARING 1

42 490BT-53002-4 BRACKET 1

43 GBT5783-M10X25 HEXAGON BOLT 2

44 GBT93-10 SPRING WASHER 2

45 490BT-16003-1 TIMING CASE 1

46 GBT5783-M8X30(2) HEXAGON BOLT 8

47 | 495BT-16100 COVER 1

48 490B-16008 FLANGE GASKET 1

49 490B-16004-1 FLANGE 1

50 GBT899-AM8X25(2) DOUBLE END STUDS 3

51 | GBT6170-M8 HEXAGON NUT 3

14



TS4A504-027C

A498BT1-25H ENGINE ASSY-7

15



TS4A504-027C

A498BT1-25H ENGINE ASSY-7

No. Part No. Description ;/i?)rl; QTY. Remark
1 490BT-13001-6 FLYWHEEL HOUSING 1
2 GBT5783-M12X35 HEXAGON BOLT 8
3 GBT93-12(3) SPRING WASHER 10
4 GBT120.2-12X26 COLUMN PIN 2
5 GBT70.1-M12X80 INNER HEXAGON SCREW 2
6 490BT-13008-1 SCREW PLUG 1
7 GBT29.1-M6X12 HEXAGON SLOTTED BOLT 2
8 GBT93-6(2) SPRING WASHER 2

INSPECTION HOLE COVER
9 490B-13003 PLATE 1
10 490BT-13002 FLYWHEEL HOUSING 1

GASKET

16



TS4A504-027C

A498BT1-25H ENGINE ASSY-8

Sz 1)

T

17



TS4A504-027C

A498BT1-25H ENGINE ASSY-8

No. Part No. Description s\,/izrl:l QTY. Remark
1| 490B-16011-1 O INIECTION PUMP 1
2 | B253DI-1 O e JIONPUMP 1
3 | 6BT29.1-M6X25 HEXAGON SLOTTED BOLT 3
4 | 490B-23501 CLAMP HOOP 6
s | 490823502 RUBBER WASHER 6
6 | GBT93-603) SPRING WASHER 3
7 | 6BT6172-M6 HEXAGON NUT 3
8 | xBAL-PO30 OIL INJECTOR ASSEMBLY 4
9 | C490BZG-23100 SR L DER HIGH PRES 1
9 | C490BZG-23000 R SSURE OIL PIPE

HIGH PRESSURE OIL PIPE
10 | C490BZG-23200 UNIT OF SECOND 1
CYLINDER
3 fesono [emmesseonme ||
HIGH PRESSURE OIL PIPE
12 | C490BZG-23400 UNIT OF FOURTH 1
CYLINDER
13| 498B-25002 OIL RETURN PIPE 3
14 | FQ673BI21 CLAMP HOOP 7
is | 498825001 OIL INJECTOR RETURN |
16 | 490B-25200 OIL CONVEYING PIPE I
17 | GBTO7.1-8(4) FLAT WASHER 2
18 | GBT93-8(4) SPRING WASHER 2
19 | GBT5783-M8X30(3) BOLT 2
20 | 490B-25300 OIL CONVEYING PIPE 1
21 | C490BT-25400-3 PIPE 1
22 | 490B-24000A FUELFILTER 1
22.1 | cx7085 FUEL FILTER ELEMENT 1

18



TS4A504-027C

A498BT1-25H ENGINE ASSY-9

|9

19



TS4A504-027C

A498BT1-25H ENGINE ASSY-9

No. Part No. Description s\,/izrl:l QTY. Remark
1 | GBT5782-M8X75 HEXAGON BOLT 4
2 | GBT93-8(5) SPRING WASHER 11
3 | 7420-28-52-7 FAN 1
4 | 490B-41003-1 FAN GASKET |
5 | 490B-41003-4 FAN GASKET 1
6 | AV15X950Le BELT 1
7 | 490BT-41002-1 FAN BELT PULLEY 1
8 | Avisxe80Le BELT 1
o | GBT5782-M8X50(2) HEXAGON BOLT 3
10 | 495BT-42000-1A WATER PUMP ASSEMBLY 1
11 | GBT5782-M8X60(2) HEXAGON BOLT 1
12| 490B-42005 S PUMP HOUSING 1
13 | 490BT-42006 ;VL‘XTEER PUMP SPACER 1
14 | 490BT-42011 WATER PUMP GASKET 1
15 | GBT5783-M8x20 HEXAGON BOLT 1
16 | GBT70.1-M8X45 INNER HEXAGON SCREW 2
17 | 490BT-42010-1A WATER PUMP JOINT 1
18 | 490B-01074(2) CONNECTING TUBE 1
19 | 490BT-42011-1A gﬁgﬁ%f UMP JOINT 1
20 | 490BT-01012 gﬁgﬁ%%NLET PIPE 1
21 | GBT5782-M8X110 HEXAGON BOLT 2
22 | 490BT-01011-3 WATER INLET PIPE 1
23 | 490B-01100-4 DRAIN VALVE BLOCK 1

20



TS4A504-027C

A498BT1-25H ENGINE ASSY-10

21



TS4A504-027C

A498BT1-25H ENGINE ASSY-10

No. Part No. Description ;/i?)rl; QTY. Remark
1 GBT5782-M10X110 HEXAGON BOLT 1
2 490BT-53003 BRACKET PIPE 1
3 GBT97.1-10 FLAT WASHER 1
4 GBT93-10(2) SPRING WASHER 1
5 GBT6170-M10(2) HEXAGON NUT 1
6 JFW17P-1 GENERATOR 1
7 495BT-53001-3 GENERATOR BRACKET 1
8 GBT96.1-8 FLAT WASHER 1
9 GBT93-8(6) SPRING WASHER 1
10 GBT5783-M8X35 HEXAGON BOLT 1
11 4K39T-53005-2 COVER 1

22



TS4A504-027C

A498BT1-25H ENGINE ASSY-11

23



TS4A504-027C

A498BT1-25H ENGINE ASSY-11

No. Part No. Description s\,/izrl:l QTY. Remark

1 [490BT-07002 OIL SUMP GASKET 1

495BT-07106A MAIN OIL SUMP 1
3 | 490BT-07004 gLLS%{ZRTAP BOTTOM PLATE 1
4 | 490BT-07003 OIL SUMP BOTTOM PLATE 1
5 | 6BT93-8(7) SPRING WASHER 45
6 | GBT5783-M8X25(3) HEXAGON BOLT 8
7 | GBT3452.1-20X3.55 O-RING 1
8 | 490B-07601 PLUG I
9 | 490BT-07303A WASHER 1
10 | 490BT-07300 OIL DIPSTICK PIPE 1
11 | GBT5783-M8X20(2) HEXAGON BOLT 2
12 | NA285B-072004 OIL DIPSTICK I
13 | 495BT-15001-11L ENGINE FRONT BRACKET 1
13 | 495BT-15001-11R ENGINE FRONT BRACKET 1
14 | GBT93-103) SPRING WASHER 6
15 | GBT5782-M10X45 HEXAGON BOLT 6
16 | GBT93-18 SPRING WASHER 4
17 | 490BT-07800 BOLT 4
18 | GBT93-16 SPRING WASHER 2
19 | GBT5782-M16X55 HEXAGON BOLT 2
20 | 490BT-07008 COLUMN PIN 2

24



TS4A504-027C

A498BT1-25H ENGINE ASSY-12

25



TS4A504-027C

A498BT1-25H ENGINE ASSY-12

No. Part No. Description ;/i?)rl; QTY. Remark
1 495B-31000-2 OIL PUMP ASSEMBLY 1
2 490B-33005 GASKET 1
3 495B-33000 OIL PIPELINE ASSEMBLY 1
4 GBT93-8(8) SPRING WASHER 3
5 GBT5783-M8X22 HEXAGON BOLT 2
6 495B-31006A OIL FILTER GASKET 1
7 GBT5783-M8X30(4) HEXAGON BOLT 1
8 495B-31100-3 OIL FILTER 1

26



TS4A504-027C

A498BT1-25H ENGINE ASSY-13

27



TS4A504-027C

A498BT1-25H ENGINE ASSY-13

No. Part No. Description s\,/izrl:l QTY. Remark
1 A498B-03101A CYLINDER COVER 1
2 490B-03105 PLUG 4
3 490B-03018 BOWL SHIM 12 2
4 GBT894.1-20 RETAINER RING 2
5 490B-03212A VALVE ROCKER BUSH 8

VALVE CLEARANCE AD-
6 490B-03201 JUSTING SCREW 8
7 490B-03211A VALVE ROCKER 8
8 GBT6170-M8(2) HEXAGON NUT, TYPE-1 8
ROCKER SHAFT SUPPORT
9 490B-03202 SEAT 4
10 GBT97.1-10(2) FLAT WASHER 8
11 GBT93-10(4) SPRING WASHER 8
12 GBT5782-M10X65 BOLT 4
13 A498B-03001 STUD 4
14 GBT6170-M10 HEXAGON NUT, TYPE-1 4
15 GBTR48-20 WASHER 8
VALVE ROCKER SHAFT
16 490B-03203 SPRING 3
17 490B-03204 VALVE ROCKER SHAFT 1
18 490B-03006 VALVE COLLET 16
VALVE SPRING UPPER
19 490B-03007 SEAT 8
20 490B-03005 VALVE INNER SPRING
21 490B-03004 VALVE OUTER SPRING
VALVE SPRING LOWER
22 490B-03011 SEAT 8
23 A490BZL-03016 VALVE GUIDE PIPE OIL 8
SEAL
24 A490BZL-03102A VALVE GUIDE PIPE 8
25 490B-01003A(2) BOLT 4
REAR END COVER
26 490B-03013 GASKET 1
27 490B-03012 REAR END COVER 1
28 GBT93-8(9) SPRING WASHER 9
29 | GBT5783-M8X18(4) BOLT 9
30 490B-01078 BOWL SHIM 30 4

28



TS4A504-027C

A498BT1-25H ENGINE ASSY-13 (cont'd.)

No. Part No. Description s\,li(:')rr-\ QTY. Remark
31 A498B-03107 AIR INLET VALVE SEAT 4
32 A498B-03014 AIR INLET VALVE 4
33 495B-03015 EXHAUST VALVE 4
34 495B-03108 EXHAUST VALVE SEAT 4
35 | 490B-03009-3 CONDOLE EAR 2
36 490B-01002A(2) BOLT 14
OIL INJECTOR COPPER
37 | A490B-03109 BUSH 4
38 | 490B-03017 BOWL SHIM 20 7
OIL INJECTOR PRESSURE
39 | A490B-03016 PLATE 4
40 | A490BZL-03017 INJECTER BOLT
41 A490B-55001 HEAT PLUG
HEAT PLUG CONNECTING
42 A490B-55100 WIRE 1

29



TS4A504-027C

A498BT1-25H ENGINE ASSY-14

30



TS4A504-027C

A498BT1-25H ENGINE ASSY-14

No. Part No. Description ;/i?)rl; QTY. Remark
1| A498B-11002 gE}I{IﬂRER COVER RUB I
2 A498B-11001-2 CYLINDER COVER 1
3 A498B-11003 RUBBER ISOLATION BUSH 4
4 A498B-11004 WASHER 4
5 GBT923-M8 CAP NUT 4
6 490B-11200B FILLING CAP COVER 1
7 A498B-11005-2 NAME PLATE 1
8 GBT827-2X5 RIVET 4

31



TS4A504-027C

A498BT1-25H ENGINE ASSY-15

32



TS4A504-027C

A498BT1-25H ENGINE ASSY-15

No. Part No. Description s\,/izrl:l QTY. Remark
1| 490B-43005 E}Ij\l;g?““ HOUSING |
2> | 490BT-43001 THERMOSTAT COVER 1
3 | GBT5783-M8X25(4) HEXAGON BOLT 3
4 | GBT93-8(10) SPRING WASHER 8 7
5 | GBT97.1-8(5) FLAT WASHER 8
6 | 490B-43003 Eﬁgig?“” ML 1
7 | 490B-43002 THERMOSTAT 1
g | 490B-01074(3) CONNECTING TUBE 1
9 | 1BT8870-D25 HOOP 2
10 | 490BT-43007 AR CIRCULATING I
11 | GBT5782-M8X48 HEXAGON BOLT I
12 | GBT5782-M8x35 HEXAGON BOLT 3
13 | 490B-43101-2 THERMOSTAT HOUSING 1
14 | 490B-43008 SCREW PLUG NPT3/3 2

33



TS4A504-027C

A498BT1-25H ENGINE ASSY-16

34



TS4A504-027C

A498BT1-25H ENGINE ASSY-16

No. Part No. Description ;/i?)rl; QTY. Remark
1 490BT-09002-5 AIR INLET PIPE 1
2 490B-09004 AIR INLET PIPE GASKET 2
3 490BT-09003-3 AIR INLET CONNECTING 1

PIPE
4 GBT5783-M8X25(5) HEXAGON BOLT 4
5 GBT93-8(11) SPRING WASHER 16
6 GBT97.1-8(6) FLAT WASHER 12
7 | GBT5783-M8X30(5) HEXAGON BOLT
8 490B-09001 AIR INLET PIPE GASKET
9 GBT5783-M&X12 HEXAGON BOLT
10 490B-09005 AIR INLET PIPE END 1

COVER

35



TS4A504-027C

A498BT1-25H ENGINE ASSY-17

'lln_.-
\l

I( 1
= — —d ) ;
. e ! L= i‘:- ‘\\\\ d

L.y — ‘“ ; ({F’_‘;—"E

=&

s
L -
I 2
o~ ek
4
o :
&
&

36



TS4A504-027C

A498BT1-25H ENGINE ASSY-17

No. Part No. Description ;/i?)rl; QTY. Remark
1 490BT-08001-3 EXHAUST PIPE 1
2 490BT-08004 EXHAUST PIPE GASKET 1
3 GBT899-AM10X1X25 DOUBLE END STUDS 4
4 GBT6171-M10X1 HEXAGON NUT 4
5 GBT6173-M10X1 HEXAGON THIN NUT 4
6 GBT6170-M8(3) HEXAGON NUT 8
7 GBT93-8(12) SPRING WASHER 8
8 GBT97.1-8(8) FLAT WASHER 8
9 GBT899-AMS8X25 DOUBLE END STUDS 8
10 490B-03003 EXHAUST PIPE GASKET 4

37



TS4A504-027C

A498BT1-25H ENGINE ASSY-18




TS4A504-027C

A498BT1-25H ENGINE ASSY-18

No. Part No. Description ;/i?)rl; QTY. Remark
1 490B-32000B OIL FILTER 1
1.1 JX85100C OIL FILTER ELEMENT 1
2 GBT97.1-8(7) FLAT WASHER 2
3 GBT93-8(13) SPRING WASHER 2
4 GBT5782-M8X50(3) BOLT 1
5 GBT5783-M8X30(6) BOLT 1
6 QDJ1409 STARTOR 1
8 4D32T31-56000 AIR CONDITION BRACKET 1
9 |495B-53001-3 AIR COMPRESSOR I

BRACKET

39



TS4A504-027C

TS04110060000K AIR FILTER SYSTEM ASSEMBLY

."/‘—'_h‘"' ; T

40



TS4A504-027C

TS04110060000K AIR FILTER SYSTEM ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
AIR FILTER SYSTEM
TS04110060000K ASSEMBLY 1
B-TYPE WORM TRANSMIS-
1 Q67676 SION HOSE CLAMP 1
2 TS04110060001K HOSE 1
3 TB400.11.1 AIR FILTER ASSEMBLY 1
4 GBT5789-M8X16-8.8-A2L HEXAGON FLANGE NUT 4
5 TB500.11B.2 AIR FILTER BRACKET 1
AIR FILTER MAINTE-
6 TD900.11A-01 NANCE INDICATOR 1

Q67683

B-TYPE WORM TRANSMIS-
SION HOSE CLAMP

41



TS4A504-027C

TS04131060000K COOL ING SYSTEM ASSEMBLY

2
3 o
1 ¥ % ¢
oL o ]
1 F 3 g 2
) ,_--*"__'.-l:" \ S 5
11121314 1.5 15 1.7 K{
14
@ 1) g 16
4 5 5 Jo 4
i, e G
2. » o LD
o & 7
5 3
I Q
o 4 . 14
10 L - I 15
1 = 10
5w
12 -
13 %,
_,-"' e
- e 1.2 5
L 3 13 14
11 IR
. I//'H_,,«" !
.-@.‘I‘.l:] . |
| s
|_-|" "
A -
Y

42



TS4A504-027C

TS04131060000K COOL ING SYSTEM ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
COOLING SYSTEM
TS04131060000K ASSEMBLY 1
RADIATOR INSTALLATION
1 TS04131070001K ASSEMBLY 1
1.1 TS04131070003K GUARD NET 1
1.2 TB400.13.1 RADIATOR COVER 1
C-TYPE WORM TRANSMIS-
1.3 | Q676B12 SION HOSE CLAMP !
14 TH400.13.1-03 WATER HOSE 1
1.5 TS04131070004K RADIATOR ASSEMBLY 1
1.6 TS04131070002K WINDGUIDECOVER 1
1.7 GBT5789-M8X16-8.8-A2L HEXAGON FLANGE NUT 10
2 GBT5783-M8X20-8.8-A2L HEXAGON BOLT 2
STANDARD SPRING
3 GBT93-8-A0P WASHER 4
4 GBT97.1-8-A0P FLAT WASHER 2
5 TS04132010005 PULL ROD UNIT 2
6 GBT6170-M&-8-A2L HEXAGON NUT, TYPE-1 2
7 | 6BTY96.1-8-A0P BIG WASHER 2
8 | TA700.131-01 RUBBER PAD 2
9 | TA700.131-02 SLEEVE 2
10 TD&00.131-11 RUBBER WASHER 2
11 FT650.13.116 GASKET 2
HEXAGON SLOTTED NUT,
12 GBT6178-M10-8-A3L STYLE I 2
13 GBT91-2.5X28-A0P SPLIT PIN 2
B-TYPE WORM TRANSMIS-
14 Q67657 SION HOSE CLAMP 4
WATER TANK OUTLET
15 FT450.13.102 HOSE 1
16 TS04131060001K WATER TANK INLET HOSE 1

43



TS4A504-027C

TS04132030000K RAD IATOR BACK ING BOARD INSTALLATION ASSEMBLY

44



TS4A504-027C

TS04132030000K RAD IATOR BACK ING BOARD INSTALLATION ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
RADIATOR BACKING
TS04132030000K BOARD INSTALLATION 1
ASSEMBLY
1 GBT5789-M8X16-8.8-A2L HEXAGON FLANGE NUT 3
RADIATOR BACKING

TS04132030001K

BOARD WELDMENT

45



TS4A504-027C

TS04201010000 HAND THROTTLE CONTROL ASSEMBLY

2
1 Y,
3
X
C A ANSY
NS
8 4
9 !
1e B - 7.12
1
Fany .11
s _‘\_I 1 ’
o7 \ AN/ 7.10
- 79
7.5 78
T4
o 76 77
73 7 T4
7.2 g

71

46



TS4A504-027C

TS04201010000 HAND THROTTLE CONTROL ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
HAND THROTTLE CON-
TS04201010000 TROL ASSEMBLY 1
1 TS06201010001 HANDLE ASSEMBLY 1
2 GBT5783-M&8X16-8.8-A2L HEXAGON BOLT 2
STANDARD SPRING
3 GBT93-8-A0P WASHER 2
4 TS06201010002 GUIDE SEAT 1
GBT5783-M6X20-8.8-A21L HEXAGON BOLT 1
STANDARD SPRING
6 GBT93-6-A0P WASHER 1
HAND THROTTLE CON-
7 TS04201010001 TROL MECHANISM 1
8 GBT5783-M10X25-8.8-A3L HEXAGON BOLT 2
STANDARD SPRING
9 GBT93-10-A0P WASHER 2
10 GBT97.1-10-A0P FLAT WASHER 2

47



TS4A504-027C

TS04202010000 FOOT THROTTLE CONTROL ASSEMBLY

g
k
o
| #
|
| ] Q
i i 1 ﬁ 5 9
|+ &
J l‘e---[:" k] . 2
4 LN
| 5
@ y
iR QS P
il .r.ﬂ. B g )
N B =
% ik .
Lo 4 il
5 11
E 1z
iy
ot
_ = 13
|'l‘
'\' n
AU
~ 10

14
L=,
1]
2
" &
AP
i =
e -
-\J"-\..\." -.H -.._.ﬁ H‘
ﬁw"".?. \
.,
., !n-ﬁ":_\.
- . e
% i

48



TS4A504-027C

TS04202010000 FOOT THROTTLE CONTROL ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
FOOT THROTTLE CON-
TS04202010000 TROL ASSEMBLY 1
1 GBT5782-M8X45-8.8-A2L HEXAGON BOLT 1
2 GBT6170-M8-8-A2LL HEXAGON NUT, TYPE-1 2
3 TB604.202A-01 RETURN SPRING 1
STANDARD SPRING
4 GBT93-8-A0P WASHER 2
5 GBT5783-M8X20-8.8-A2L HEXAGON BOLT 2
6 TS04202010003 BRACKET WELDMENT 1
7 TS04202010002 ROTARY SHAFT BUSH 1
& GBT97.1-12-A0P FLAT WASHER 1
9 GBT894.1-12 CIRCLIP FOR SHAFT 1
10 TB400.474E-01 DUSTPROOF SLEEVE 1
11 GBT5783-M6X20-8.8-A21L HEXAGON BOLT 1
STANDARD SPRING
12 GBT93-6-A0P WASHER 1
FOOT PEDAL ROCKER
13 TS04202010001 WELDMENT 1
14 GBT5783-M8X35-8.8-A2L HEXAGON BOLT 1

49



TS4A504-027C

TS04203010000K PULL WIRE ASSEMBLY

-~ 1
Fom
\ﬁ\h?‘_""l"‘_ 2
@,
)
12 . A
S B
7
13
&
14
3 6

50



TS4A504-027C

TS04203010000K PULL WIRE ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TS04203010000K PULL WIRE ASSEMBLY 1
1 TF1354.203.1 FIXING SEAT UNIT 1
1.1 GBT5781-M5X10-4.8-A2L HEXAGON BOLT 1
1.2 TF1354.203.1-01 FIXING SEAT 1
1.3 GBTR48-6-A0P SMALL WASHER 1
1.4 GBT91-1.6X12-A0P SPLIT PIN 1
HAND THROTTLE WIRE
2 TS04203010001 ASSEMBLY 1
3 TS04203010001K PROCESS PLUG COVER 16 3
FOOT THROTTLE WIRE
4 TS04203010003K ASSEMBLY 1
5 GBT91-2X12-A0P SPLIT PIN 1
6 GBT97.1-6-A0P FLAT WASHER 1
PLUG COVER OF EXTIN-
7 T504203010002K GUISH WIRE FIXING HOLE 1
] Q67405100 PLASTIC FASTENING 999

STRIP

51



TS4A504-027C

TB550. 211A CLUTCH SUBASSEMBLY

52



TS4A504-027C

TB550. 211A CLUTCH SUBASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TB550.211A CLUTCH SUBASSEMBLY 1

AUXILIARY CLUTCH FRIC-

1 CF550A.21.025 TION PLATE ASSEMBLY 1
AUXILIARY CLUTCH PRES-

2 FT400.21B.102 SURE PLATE 1

3 TB550.211-01 BUTTERFLY SPRING 1
MAIN CLUTCH PRESSURE

4 FT400.21B.113 PLATE 1
MAIN CLUTCH FRICTION

5 CF550A.21.024 PLATE ASSEMBLY 1

6 FT400.21B.112 CLUTCH COVER 1
AUXILIARY RELEASE LEV-

7 FT300.21B.120 ER SPRING 1
AUXILIARY CLUTCH RE-

8 FT400.21B.106 LEASE LEVER 1
MAIN CLUTCH RELEASE

9 FT400.21B.107 LEVER 1
MAIN RELEASE LEVER

10 FT400.21B.108 SPRING 1

11 FT400.21B.110 TOP ROD 1

12 FT300.21B.111 LONG PIN 1

13 FT300.21B.109 PIN SHAFT 1

14 GBT848-10-A0P SMALL WASHER 1

15 GBT91-3.2X16-A0P SPLIT PIN 1
MAIN CLUTCH ADJUSTING

16 FT300.21B.114 SCREW 1

17 GBT6171-M10X1-A2L HEXAGON NUT, TYPE-1 1

18 FT40021B.104 AUXILIARY CLUTCH PULL 1
ROD

19 GBT6171-M8X1-A2L HEXAGON NUT, TYPE-1 1

20

FT300.21B.105

BALL NUT

53



TS4A504-027C

TB604. 212A CLUTCH CONTROL ASSEMBLY

54



TS4A504-027C

TB604. 212A CLUTCH CONTROL ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
CLUTCH CONTROL
TB604.212A S SSEABLY 1
DEEP GROOVE BALL
1 | GBT276-62042RS N 1
2 | TA800.212-02 RELEASE BEARING 996713 1
FT400.21B.101 RELEASE BEARING SEAT 1
THRUST BEARING SEAT
4 | FT300.21.102 RETURN SPRING 2
FT300.21.103 RELEASE FORK 1
6 | FT30021.113 THRUST SCREW 1
| tas002128.02 LOW CARTON STEEL WIRE |
SZ-1.4
8 | TB604.212.1 CLUTCH PEDAL UNIT 1
CLUTCH PEDAL
8.1 |TB604.212.1.1 VRl DMERT 1
RELEASE FORK SHAFT
82 | FT300.37.159 SUSH 2
9 | TD800.43-01 PEDAL RETURN SPRING 1
CLUTCH ROCKER SHAFT
10 | TB604.212.3 VRl DMENT 1
11 | GBT882-B10X32-A3L PIN SHAFT 2
STRAIGHT FORCED FILL-
12 | 1BT7940.1-M8x1 NG OLL CUD 1
13 | GBT97.1-10-A3L FLAT WASHER
14 | GBT91-3.2X20-A3L SPLIT PIN 2
15 | GBT6171-M12X1.5-8-A3L | HEXAGON NUT, TYPE-1 1
UPPER PULL ROD
16 | TB60421245 WL DMENT 1
17 ?335 6171-MI12X1.5-LH-8- | pp A GON NUT, TYPE-1 1
T Y DUSTPROOF CAP OF OIL |
CUP
19 | TE354.433-03 CONNECTING ROD 1
LOWER PULL ROD
20 | TB604.212.6 A 1
21 | GBT894.1-25 CIRCLIP FOR SHAFT 1
22 | TE250.433C-02 GASKET
23 | GBT5783-M10X40-8.8-A3L | HEXAGON BOLT
va | GBTO3-10.A3L STANDARD SPRING :

WASHER

55



TS4A504-027C

TB604. 212A CLUTCH CONTROL ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
25 GBT5783-M10X70-8.8-A2L HEXAGON BOLT 1
26 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 1
27 GBT5783-M8X30-8.8-A2L HEXAGON BOLT 1
STANDARD SPRING
28 | GBT93-8-A3L WASHER 1
29 GBT6172.1-M8-04-A2L HEXAGON THIN NUT 1
30 TB604.212-02 DUSTPROOF SLEEVE 1

56



TS4A504-027C

TS04220010000 EXHAUST SYSTEM ASSEMBLY

Yy

\ S

57



TS4A504-027C

TS04220010000 EXHAUST SYSTEM ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TS04220010000 iégﬁﬁgngSTEM |
1| GBT5782-M12X50-8.8-A3L | HEXAGON BOLT 1
> | GBT97.1-12-A0P FLAT WASHER 1
3 | TD900.22B-04 PULL ROD 1
4 | TD900.22B-03 UPPER RUBBER GASKET 1
5 | GBT5783-M8X20-8.8-A2L. | HEXAGON BOLT 2
6 |GBT97.1-8-A0P FLAT WASHER 5
7 | GBT93-8-A0P ?J:SI‘;I%%RD SPRING 5
8 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2
9 | TS04220010004 %%\IA‘IS&LLATION 1
10 | GBT96.1-12-A0P BIG WASHER 1
11| SPL6177.1-M12-F3 HEXAGON FLANGE NUT 1
12 | TS04220010001 MUFFLER ASSEMBLY 1
13 | SPL6175PT-M10X1.5-8F3 EE);AS(%?EES PLFLOCRING 4
14 | FT300.22.030 SEAL GASKET UNIT 2
15 | TS04220010002 EXHAUST BENDING PIPE 1 1
16 | GBT5783-M10X35-8.8-A3L. | HEXAGON BOLT 8
17 | T04220010005 BRACKET 1
18 | GBT97.1-10-A0P FLAT WASHER 2
19 | GBT93-10-A0P %ﬁgﬁ“{m SPRING 9
20 | GBT5783-M10X25-8.8-A3L | HEXAGON BOLT 5
21 | GBTI13681-M6-A2L NUT 1
22 | GBT96.1-6-A0P BIG WASHER 1
23 | GBT93-6-A0P A AP SPRING 7
24 | GBT5783-M6X20-8.8-A2. | HEXAGON BOLT 1
25 | GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 4
26 | GBT5783-M8X16-8.8-A2L(2) | HEXAGON BOLT 3
27 | TS04220010011 UPPER SHIELD NET 1
28 | TS04220010010 DOWN GUARD NET 1

WELDMENT

58



TS4A504-027C

TS04220010000 EXHAUST SYSTEM ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
29 GBT97.1-6-A0P FLAT WASHER
30 GBT5783-M6X12-8.8-A2L HEXAGON BOLT

59



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-1

60



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-1

No. Part No. Description ;/i?)rl; QTY. Remark
FRONT DRIVING AXLE
TC02311210000 ASSEMBLY 1
FRONT DRIVING AXLE
1 TC02311210001 SUB-ASSEMBLY 1
2 FT400.31B.103 WASHER 12
3 GBT6176-M14X1.5-10-A3L HEXAGON NUT, TYPE-2 12
STANDARD SPRING
4 GBT93-14-A0P WASHER 8
5 GBT5783-M14X45-10.9-A3L | HEXAGON BOLT 8

61



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-2

15
P
.f"; \\\

I
15— 1538

62



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT DRIVING AXLE
TC02311210000(2) RO DRI 1
RIGHT FINAL TRANSMIS-
1| TCo2311020013 QIO KSSERTELY 1
2 | Tco2311010012 ADJUSTING GASKET 1
GBT119.1-12m6X22-A0P COLUMN PIN 1
STANDARD SPRING
4 | GBT93-12-A0P WASHER 8
5 | GBT5783-M12X40-10.9-A3L | HEXAGON BOLT 8
6 | GBT6170-M12-8-A3L HEXAGON NUT, TYPE-1 12
RIGHT TRANSMISSION
7 | TC02311020003 N eEMBLY 1
GBT5783-M12X45-10.9-A3L | HEXAGON BOLT 12
9 | TC02311010009 REAR BRACKET 1
9.1 | TCco2311010071 REAR BRACKET 1
9.2 | GBT3452.1-45.0X3.55G RUBBER O-SEAL RING 1
93 | TC02311010072 SLIDING BEARING 1
STRAIGHT FORCED FILL-

9.4 | IBT7940.1-M10X1 RO OLL U 1
9.5 | TD800.311C.1-01 DUSTPROOF CAP OF OIL 1
CUP
10 | TC02311010017 COPPER WASHER 1
11 | GBT3452.1-97.5X3.55G RUBBER O-SEAL RING 1

MAIN REDUCER BOX
12 | Tco2311010002 S EMBLY 1
13 | TC02311020010 RIGHT HALF SHAFT 1
14 | GBT3452.1-48.7X2.65G RUBBER O-SEAL RING 1
FRONT BRACKET
15 | TC02311010008 N OEMBLY 1
151 | TC02311010066 SLIDING BEARING 1
152 | TC02311010067 GASKET 1
153 | TC02311010065 FRONT BRACKET 1
154 | TC02311010068 SEAL GASKET 1
155 | GBT6170-M16-8-A3L HEXAGON NUT, TYPE-1 |
156 | GBT5783-M16X50-8.8-A3L | HEXAGON BOLT 1
STRAIGHT FORCED FILL-
15.7 | IBT7940.1-M10X1(2) STRAIGHT TS |

CUP

63



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-2 (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
16 GBT3452.1-136X3.55G RUBBER O-SEAL RING 2
17 TC02311010081 ADJUSTING WASHER 1
18 TC02311020009 LEFT HALF SHAFT 1
LEFT TRANSMISSION
19 TC02311020002 ASSEMBLY 1
20 TC02311020012 LEFT FINAL TRANSMIS- 1

SION ASSEMBLY

64



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-3

65



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-3

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT DRIVING AXLE
TC02311210000(3) ASSEMBLY 1
STEERING OIL CYLINDER
1 TC02311210003 ASSEMBLY 1
1.1 GBT91-3.2X40-A0P SPLIT PIN 2
1.2 TC02311010075 HEXAGON SLOTTED NUT
RIGHT STEERING
1.3 TC02311020011 CONNECTING 1
1.4 GBT6173-M22X1.5-05-A3L HEXAGON THIN NUT
1.5 TC02311010077 JOINT
1.6 TC02311170004 STEERING OIL CYLINDER
LEFT STEERING
1.7 TC02311020008 CONNECTING 1
1.8 GBTR54-22 STOPPING WASHER 2
) TC02311010085 OIL CYLINDER SUPPORT 2
SEAT
STANDARD SPRING
3 GBT93-12-A0P(2) WASHER 4
4 GBT5783-M12X35-10.9-A3L | HEXAGON BOLT 4
SLOTTED LOCKING
5 GBT75-M8X35-14H-A2L SCREW 2
STANDARD SPRING
6 GBT93-8-A0P WASHER 10
7 TC02311020021 RIM BOLT COVER 12
GBT5783-M8X16-8.8-A2L HEXAGON BOLT 8
9 TC02311170050 BONNET 2
10 TC02311010015 BONNET 2
11 GBT827-2.5X4-A0P LABEL RIVET 4
12 9F650-26B010004A0 NAME PLATE 1

66



TS4A504-027C

TC02311210000 FRONT DRIVING AXLE ASSEMBLY-4

67



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-4

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT DRIVING AXLE
TC02311210000(4) ASSEMBLY 1
LEFT FINAL TRANSMIS-
TC02311020012(2) SION ASSEMBLY 1
RIGHT FINAL TRANSMIS-
TC02311020013(2) SION ASSEMBLY 1
1 TC02311020014 FRONT DRIVING SHAFT 1
2 TC02311020015 BOLT 6
3 TC02311010032 FLOATING OIL SEAL 2
4 GBT5783-M10X40-10.9-A3L | HEXAGON BOLT 8
STANDARD SPRING
5 GBT93-10-A0P WASHER 8
TC02311010050 BIG END COVER 1
7 TC02311010060 ADJUSTING GASKET 1
DEEP GROOVE BALL
8 GBT276-6410 BEARING 1
9 TC02311020019 BIG END GEAR 1
DEEP GROOVE BALL
10 GBT276-6310 BEARING 1
11 TC02311010055 GASKET 1
12 TC02311010054 LOCK WASHER 1
13 GBT5783-M10X30-10.9-A3L | HEXAGON BOLT 2
14 GBT3452.1-243X5.30G RUBBER O-SEAL RING 1
15 TC02311020020 END PINION 1
DEEP GROOVE BALL
16 GBT276-6308 BEARING 1
17 TC02311010059 ADJUSTING GASKET 1
18 GBTg893.1-90 CIRCLIPS FOR HOLE 1
19 TC02311010058 SEAL COVER 1
20 GBT893.1-102 CIRCLIPS FOR HOLE 1
21 TD904.311K.1-13 SCREW PLUG 2
22 GBT3452.1-21.2X2.65G RUBBER O-SEAL RING 2
RIGHT FINAL TRANSMIS-
23 TC02311010048 SION HOUSING 1
LEFT FINAL TRANSMIS-
23 TC02311010047 SION HOUSING 1
24 GBT301-51107 THRUSTBEARING 1
25 TC02311010057 BUSH 1

68



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-4 (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
26 TC02311010056 END SPLINE SHAFT 1
27 GBT6172.1-M16-04-A3L HEXAGON THIN NUT 1
28 GBT5783-M16X40-10.9-A3L | HEXAGON BOLT 1

69



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-5

70



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-5

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT DRIVING AXLE
TC02311210000(5) ASSEMBLY 1
LEFT TRANSMISSION
TC02311020002(2) ASSEMBLY 1
RIGHT TRANSMISSION
TC02311020003(2) ASSEMBLY 1
CuUP
STRAIGHT FORCED FILL-
2 JBT7940.1-M10X1(3) ING OIL CUP 1
TC02311010041 CONNECTING COVER 1
4 GBT9877.1-FB65X85X10D SEAL RING
GBT70.1-M&8X25-8.8 INNER HEXAGON SCREW
STANDARD SPRING
6 GBT93-8-A0P(2) WASHER 6
7 TC02311010044 OIL SEAL END COVER 1
GBT3452.1-92.5X5.30G RUBBER O-SEAL RING 1
DEEP GROOVE BALL
9 GBT276-6211 BEARING 1
10 TC02311010039 WASHER 1
11 TC02311020018 GEAR 1
12 TD904.311K.1-13(2) SCREW PLUG 1
13 GBT3452.1-21.2X2.65G(2) RUBBER O-SEAL RING 1
RIGHT HALF SHAFT
14 TC02311020006 HOUSING 1
LEFT HALF SHAFT HOUS-
14 TC02311020004 ING BODY 1
15 TC02311020017 DRIVING GEAR 1
DEEP GROOVE BALL
16 GBT276-6309 BEARING 1
17 TC02311020005 SLEEVE 1
18 TC02311010073 ADJUSTING WASHER 1
19 GBT893.1-100 CIRCLIPS FOR HOLE 1
20 TC02311010074 PLUG 2
21 TC02311010040 ADJUSTING GASKET 1
22 TC02311010043 SLIDING BEARING 1
23 TC02311010042 BUSH 1
24 TD904.311K.1.6 PLUG 1

71



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-6

72



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-6

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT DRIVING AXLE
TC02311210000(6) o 1
MAIN REDUCER BOX
TC02311010002(2) ASSEMBLY 1
1 TC02311010018 DIFFERENTIAL ASSEMBLY 1
1.1 GBT70.1-M10X70-8.8 INNER HEXAGON SCREW 6
STANDARD SPRING
1.2 GBT93-10 WASHER 6
DIFFERENTIAL LEFT
1.3 TC02311010027 HOUSING 1
HALF SHAFT GEAR
1.4 TC02311010030 WASHER 2
1.5 TC02311010035 HALF SHAFT GEAR 2
1.6 TC02311010033 PLANET GEAR SHAFT 1
1.7 TC02311010031 PLANET GEAR WASHER 2
1.8 TC02311010034 PLANET GEAR 2
1.9 GBT119.1-8h8X45-A0P COLUMN PIN 1
1.10 | GBT119.1-8h8X20-A0P COLUMN PIN 2
DIFFERENTIAL RIGHT
1.11 | TC02311010028 HOUSING 1
DEEP GROOVE BALL
2 GBT276-6216 BEARING 2
3 TC02311010026 GEAR 1
CENTRAL TRANSMISSION
3.1 TC02311010029 BIG SPIRAL BEVEL GEAR 1
DRIVING SPIRAL BEVEL
3.2 TC02311010020 GEAR SHAFT 1
MAIN REDUCER BOX
4 TC02311010019 HOUSING 1
5 | TD904.311K.1-13(3) SCREW PLUG 1
6 GBT3452.1-21.2X2.65G(3) RUBBER O-SEAL RING 1
7 TC02311010083 ADJUSTING GASKET 1
TAPERED ROLLER
8 GBT297-32208 BEARING 2
9 TC02311010022 SPACER BUSH 1
10 TC02311010023 ADJUSTING GASKET 1
11 GBT893.1-80 CIRCLIPS FOR HOLE 1
12 GBT9877.1-FB55X80X8D SEAL RING 1
1

13

GBT3452.1-41.2X3.55G

RUBBER O-SEAL RING

73



TS4A504-027C

TC02311210000 FRONT DRIV ING AXLE ASSEMBLY-6 (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
14 TC02311010025 OIL SEAL SEAT 1
15 TC02311010024 PROTECTION BUSH 1
16 | TC02311010088 LOCKING NUT 1

74



TS4A504-027C

TB554. 312 FRONT BRACKET ASSEMBLY

75



TS4A504-027C

TB554. 312 FRONT BRACKET ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
1 TC02312010002 BOLT 6
2 TB604.312-04 WASHER 6
3 TB554.312-01 FRONT BRACKET 1

76



TS4A504-027C

FT404. 32F. 001 FRONT DRIVING WHEEL ASSEMBLY

1.1

12

7



TS4A504-027C

FT404. 32F. 001 FRONT DRIVING WHEEL ASSEMBLY

F EHES EHER A | BE £x
FT404.32F.001 EIENS~E2¥=N=1 1
1 | GBT2979-8.3-20-6PR-R N 1
2 | GBT2979-8.3-20-R M ha 1
3 | FT404.32F.011 RHRRESE 1

78



TS4A504-027C

FT404. 34F. 001 REAR DRIVING WHEEL ASSEMBLY

11

1.2

1.1-1.2

2.1-2.5

5

79



TS4A504-027C

FT404. 34F. 001 REAR DRIV ING WHEEL ASSEMBLY

F& EHES EHEN A | BhE £
FT404.34F.001 BERzEEK 1
1 | FT404.34.011 R INIE B B 14.9-24 1
1.1 | GBT2979-14.9-24-6PR-R ﬁ;%%&i’b%%ﬁ&ﬁﬁﬂz 1
1.2 | GBT2979-14.9-24-R R VLI A AR 1
2 | FT404.34F.011 RHREARE K 1

80



TS4A504-027C

TB400. 35C TOWING MECHANISM INSTALLAT ION ASSEMBLY

o
" _ [1T.7 )
e 1m
4.2 3 .
.\:‘_"m_u #1 P [ HE-TTH
A 1
41
5
i
43
(e
46 ""“
i RRE
44 45
4.8
45
410

81



TS4A504-027C

TB400. 35C TOWING MECHANISM INSTALLAT ION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TOWING MECHANISM IN-
TB400.35C STALLATION ASSEMBLY 1
1 GBT5783-M16X60-8.8-A3L HEXAGON BOLT 8
STANDARD SPRING
2 GBT93-16-A0P WASHER 8
3 GBT6170-M16-8-A3L HEXAGON NUT, TYPE-1 8
TRACTION DEVICE
4 TB400.35C.1 ASSEMBLY 1
4.1 FT65.35.103 SPRING LOCK PIN 1
LIMITING PIN AND LOCK
4.2 TB400.35.1.1 PIN ASSEMBLY 2
TOWING BRACKET
4.3 TB400.35C.1.1 WELDMENT 1
4.4 FT300.35A.103 CONNECTING PIN 1
4.5 TB400.35C.1-01 SWING ROD 1
4.6 TB400.35.1-03 BOLT M16X75 2
TOWING PIN AND LOCK
4.7 TB400.35.1.2 PIN ASSEMBLY 1
4.8 TB400.35.1-02 CONNECTING SWING ROD 1
STANDARD SPRING
49 | GBT93-16-A0P2) i 2
4.10 | GBT6170-M16-8-A3L(2) HEXAGON NUT, TYPE-1 2
5 GBT827-3X8-A0P LABEL RIVET 2
6 TB400.35-01 TOWING SIGN PLATE 1

82



TS4A504-027C

13

11

19

TB604. 371 GEARBOX HOUS ING ASSEMBLY

2 5 10

B, >

21
14
\ P
5 45
7 : 3
; 7T 6

20 ; 24

] 8

18

83



TS4A504-027C

TB604. 371 GEARBOX HOUS ING ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TB604.371 CEARBOX HOUSING 1
1 TB604.371-01 GEARBOX HOUSING 1
2 GBT6171-M12X1.5-8-A3L NUT 10
GBT93-12-A0P WASHER 24
4 SISS:FASE?B-AMIZ-MIZXI .5X35- STUD 10
5 FT300.37.158 PEDAL SHAFT BUSH 2
6 JBT7940.1-M10X1 OIL CUP
7 FT300.37.159 g%égASE FORK SHAFT 2
GBT91-5X32-A0P SPLIT PIN 1
9 GBT119.1-12m6X30-A0P PIN 3
10 TB604.371-02 GEARBOX UPPER COVER 1
11 GBT6170-M12-8-A3L NUT 3
12 GBT5782-M12X110-8.8-A2L | BOLT 1
13 GBT119.1-12m6X22-A0P PIN 1
14 GBT5782-M12X70-8.8-A2L BOLT 2
15 GBT5783-M12X35-8.8-A3L BOLT 4
16 TB400.371E-03 LOWER PLUG COVER 1
17 GBT93-10-A0P WASHER 4
18 GBT5783-M10X25-8.8-A3L BOLT 4
19 TB550.371-01-M12X160 BOLT 3
20 TB550.371-02-M12X125 BOLT 1
1 (A}];LTS785—M12X1.5X55—8.8— HEXAGON BOLT 5
22 GBT5783-M8X20-8.8-A2L HEXAGON BOLT 8
23 | GBT93-8-A0P wasmp D SPRING 8
24 | TDR0031IC. 101 DUSTPROOF CAP OF OIL 5

CuP

84



TS4A504-027C

TB604. 372T MAIN GEARSHIFT ASSEMBLY—1

=]

10.1

oo
it
®

Pl
i
ot

8
5

15

85



TS4A504-027C

TB604. 372T MAIN GEARSHIFT ASSEMBLY—-1

No. Part No. Description s\,/izrl:l QTY. Remark
TB604.372T N I ARSHIFT 1
1| FT400.37B.201 AILIARY CLUTCH 1
2 | GBT5783-M8X25-88-A2L | HEXAGON BOLT 4
3 | GBT93-8-A0P WASHER 4
4 | FT300.37B.124 SHAFT I BEARING COVER 1
5 | GBT9877.1-FB40X62X8D | SEAL RING 1
6 | TB604372T-12 o T ADIUSTING 999
7 | TB604.372T-13 o T ADIUSTING 999
8 | TB604.372T-14 Lo T ADIUSTING 999
9 | GBT276-6208 BEARING 1
10 | TB604.372T.1 SHAFT I UNIT I
10.1 | TB604372T.1-01 SHAFT I 1
102 | FT30037.170 BUSH 1
11| TB604.372T-15 I GEAR SPACER 1
12 | TB604.372T-01 I DRIVING GEAR 1
13| TB604.372T-02 - GEAR SPACER 1
14 | TB604.372T-03 Il DRIVING GEAR 1
15 | TB604.372T-05 Ill DRIVING GEAR 1
16 | TB604372T-17 R e DLEBEARING 1
17 | TB604.372T-16 11l GEAR BUSH 1
18 | GBT3452.1-23.6X1.80G O-RING 2
19 | TB604372T-04 RETAINER RING 1
20 | GBT276-6007 BEARING 1
21 | FT300371.137 PTO CONNECTING SHAFT 1
22 | GBT895.2-24 RETAINER RING 1
23 | GBT893.1-21 CIRCLIPS FOR HOLE 1
24 | FT30037.136 CONNECTING SLEEVE I

86



TS4A504-027C

TB604. 372T MAIN GEARSHIFT ASSEMBLY-2

1

10

87



TS4A504-027C

TB604. 372T MAIN GEARSHIFT ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
MAIN GEARSHIFT
TB604.372T(2) ASSEMBLY 1

1 GBT5783-M8X25-8.8-A2L(2) | HEXAGON BOLT 4

2 GBT93-8-A0P(2) WASHER 4

3 FT300.37.120 SHAFT Il BEARING COVER 1
SHAFT [l BEARING COVER

4 FT300.37.119 PAPER GASKET 1

5 GBT812-M24X1.5 NUT 1

6 GBTR58-24 WASHER 1

7 GBT305-72-78.6 THRUST RING 1

8 GBT276-6306N BEARING 1
SHAFT Il END RETAINER

9 TB604.372T-11 RING 1
ROLLER NEEDLE BEARING

10 TB550.372-05 K43X49X30 2

11 FT300.37M.114 I-1I GEAR BUSH 2

12 TB604.372T-10 I DRIVEN GEAR 1
SYNCHRONIZER

13 TE354.361T.3 ASSEMBLY 1

14 TB604.372T-09 Il DRIVEN GEAR 1

15 TB604.372T-07 IIl DRIVEN GEAR 1

16 FT300.37.110 III-IV GEAR SPACER 1

17 TB604.372T-06 IV DRIVEN GEAR 1

18 GBT283-NUP208E BEARING 1

88



TS4A504-027C

TB604. 373T AUXIL IARY GEARSHIFT ASSEMBLY

89



TS4A504-027C

TB604. 373T AUXILIARY GEARSHIFT ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
AUXILIARY GEARSHIFT
TB604.373T ASSEMBLY 1
SYNCHRONIZER
1 TB604.373T.4 ASSEMBLY 1
SYNCHRONIZER
1.1 TB604.372T.3 ASSEMBLY 1
1.2 TB604.373T.3 CONE RING WELDMENT 1
2 GBT283-NUP210E BEARING 1
TB550.373-02 RETAINER RING 1
MIDDLE GEAR DRIVING
4 TB550.373-03b GEAR 1
ROLLING BEARING
5 TB550.373-12 KK50X55X30 1
6 TB550.373-04b SPACER BUSH 1
MIDDLE GEAR MESHING
7 TB550.373-05b GEAR SEAT 1
MIDDLE GEAR SHIFT
8 TB550.373-06a COLLAR 1
9 GBTg894.1-50 RETAINER RING 1
10 GBT283-NUP308E BEARING
AUXILIARY GEARSHIFT
11 FT300.37.139 BEARING COVER 1
12 GBT93-10-A0P WASHER 4
13 GBT5783-M10X30-8.8-A3L HEXAGON BOLT 4
14 FT300.37J.180 SPACER BUSH 1
15 GBT283-NF208 BEARING 1
16 GBT894.1-40 RETAINER RING 1
MIDDLE GEAR DRIVEN
17 | TB550.373-08 GEAR |
REVERSE GEAR MESHING
18 TB550.373-09 SEAT 1
19 FT300.37.111 SPACER BUSH 1
20 QLWZB120-K35X43X347ZW ROLLER NEEDLE BEARING 1
AUXILIARY GEARSHIFT
21 FT450.37.103 DRIVEN GEAR 1
22 TB550.373-11a LIMITING RETAINER RING 1
23 GBT894.1-35 RETAINER RING 1
24 GBT283-NUP307E BEARING 1
25 TB550.373-16 AUXILIARY GEARSHIFT 1

DRIVEN SHAFT

90



TS4A504-027C

TB604. 373T AUXILIARY GEARSHIFT ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
NEEDLE AND CARRIER

26 GBT20056-K25X31X20 COMBINATION 1

27 TB550.373-15 LIMITING RETAINER RING 1

28 TB550.373-13 LIMITING RETAINER RING 1

29 TB550.373-14 LIMITING RETAINER RING 1

91



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN I SM ASSEMBLY-1

5
4. [ T8
L] |' 5
3 4
s
;
1
=] . 2
o 1
-lI :-JI B 2
Y14

1 ' &

| " T 5k
9 A

A 1 o 2
13
12 o 14 ¥y 1
7 ) . 2
6 l[ 3 B T
16 : |
11 .
5 B 7))
e R E
| AT .
y 17

92



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN I SM ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
GEARBOX CONTROL
T504374010000 MECHANISM ASSEMBLY 1
1 TB504.374-01 LOCKING SCREW 4
2 TF1004.374-02 LOW CARBON STEEL WIRE 2
3 Q72214 PLUG PIECE 2
4 GBT308-8-G100-b STEEL BALL 4
FORK SHAFT LOCATING
5 FT300.37.135 SPRING 4
HIGH AND LOW GEAR
6 TB550.374-03a FORK 1
7 GBTR79.1-3X24 SPRING COLUMN PIN
GBTR79.1-5X24 SPRING COLUMN PIN
HIGH AND LOW GEAR
9 TB604.374B-03 FORK SHAFT 1
10 TB604.374B-05 I-II GEAR FORK HEAD 2
11 TB550.374-04a MIDDLE GEAR FORK 1
12 FT300.37.151 MUTUAL PIN 2
MIDDLE GEAR FORK
13 TB604.374B-04 SHAFT 1
14 TB604.374B-06 I1I-IV FORK HEAD 2
15 TB604.374A-01 I1I-IV FORK 1
16 TB604.374B-02 I1I-IV FORK SHAFT 1
17 TB604.374A-04 I-II GEAR FORK 1
1

18

TB604.374B-01

[-I GEAR FORK SHAFT

93



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN | SM ASSEMBLY-2

94



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN | SM ASSEMBLY-2

No. Part No. Description ;/i?)rl; QTY. Remark
GEARBOX CONTROL
T504374010000(2) MECHANISM ASSEMBLY 1
1 GBT5783-M6X20-8.8-A2L HEXAGON BOLT 6
STANDARD SPRING
2 GBT93-6-A0P WASHER 6
3 TB604.374B-09 SLEEVE PRESSURE PLATE 1
4 TB604.374B-08 GEARLEVER SLEEVE 1

95



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN | SM ASSEMBLY-3

21
o
B
a
b
11
T

10

i "y
% ey
i R
=
Fra [
Nl ¥
- raa s
{ ML
[ ] 17
b
[
Pt d‘r I'. ¥
-.
-
22 Er
9 b
-

12

Il-Q":i 1

e E'Z":?%
-

=1
2
i
3
T
4
14 < 5
m
15
5
16 G 4
e &
ety
From ] oty
o)
| o
18
o 12
13 e
13
il
20} L 20

96



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN | SM ASSEMBLY-3

No. Part No. Description s\,/izrl:l QTY. Remark
GEARBOX CONTROL
T504374010000(3) MECHANISM ASSEMBLY 1
GEARBOX CONTROL
T504374010000(3) MECHANISM ASSEMBLY 1
MAIN GEARSHIFT CON-
1 TS04374010001 TROL HANDLE 1
2 GBT6172.1-M10-04-A3L HEXAGON THIN NUT 2
MAIN GEARLEVER
3 TB604.374B.1.1 WELDMENT 1
4 GBT&79.1-3X28 SPRING COLUMN PIN
GBT&879.1-5X28 SPRING COLUMN PIN
AUXILIARY GEARSHIFT
6 TS04374010002 CONTROL HANDLE 1
ASSISTANT GEARLEVER
7 TS04374010007 WELDMENT 1
8 GBT5783-M8X20-10.9-A21L HEXAGON BOLT 6
STANDARD SPRING
9 GBT93-8-A0P WASHER 20
SIDE CONTROL LOWER
10 TB604.374B.1-02 COVER 1
SIDE CONTROL UPPER
11 TB604.374B.1-01 COVER 1
12 TF1004.374-02(2) LOW CARBON STEEL WIRE 4
13 FT800A 37.326 GEARLEVER LOCATING 4
PIN
GEARLEVER DUSTPROOF
14 FT300.37.166a BONNET 2
15 GBTg893.1-40 CIRCLIPS FOR HOLE 2
16 FT800A.37.305 NYLON SEAT
17 TB604.374B.1-09 LOWER CONTROL ROD 2
18 TB504.374-06 AUXILIARY GEARLEVER 2
SEAT
19 Q72220 PLUG PIECE 2
20 | TB604.374B.1-06 FORK HEAD 2
21 GBT5782-M8X55-8.8-A21L HEXAGON BOLT 1
22 GBT5783-M8X25-8.8-A2L. HEXAGON BOLT 13

97



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN | SM ASSEMBLY-4

98



TS4A504-027C

TS04374010000 GEARBOX CONTROL MECHAN | SM ASSEMBLY—-4

No. Part No. Description s\,/izrl:l QTY. Remark
GEARBOX CONTROL
T504374010000(4) MECHANISM ASSEMBLY 1
GEARBOX CONTROL
T504374010000(4) MECHANISM ASSEMBLY 1
1 TF1004.374-02(3) LOW CARBON STEEL WIRE 2
2 TB504.374-01(2) LOCKING SCREW 2
SIDE CONTROL INNER
3 TB604.374B.1-05 FORK HEAD 2
4 TB604.374B.1-08 SPRING WASHER 2
TB604.374B.1-07 LOCATING SPRING
MAIN SPEED TRANSSMIS-
6 TB604.374B.1-03 SION ROD 1
7 GBTR79.1-6X24 SPRING COLUMN PIN 2
GBT879.1-3.5X28 SPRING COLUMN PIN 2
9 GBTR79.1-6X28 SPRING COLUMN PIN 1
10 TB604.374B.1-04 AUXILIARY GEAR ROD 1

99



TS4A504-027C

TB604. 375B BREATH ASSEMBLY

&

100



TS4A504-027C

TB604. 375B BREATH ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
TB604.375B BREATH ASSEMBLY 1
FT800.40.172 HOLLOW BOLT 1
2 JB982-14 COMBINED SEAL GASKET 2
FT65.37.186 PIPE JOINT 1
A-TYPE WORM TRANSMIS-
4 Q67512 SION HOSE CLAMP 2
TS04374010010 BREATH HOSE 1
TB604.375.1 BREATH ASSEMBLY 1

101



TS4A504-027C

.

e

TB554. 381 SHUTTLE SHIFT ASSEMBLY

- &=
g .
L] Er
-
]
Al W =
- Yy
] =
. i
] L1
L]
»
.
-]

102



TS4A504-027C

TB554. 381 SHUTTLE SHIFT ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
SHUTTLE SHIFT
TB554.381 ASSEMBLY 1
REVERSE MIDDLE SHAFT
1 TB450.38J.1 ASSEMBLY 1
2 GBT5783-M10X25-8.8-A3L BOLT
GBT93-10-A0P WASHER
BEARING PRESSURE
4 FT300.38].204 PLATE 2
GBT283-NJ208E BEARING 1
6 GBT&79.1-5X30 PIN 1
GBT879.1-8X30 PIN 1
REVERSE IDLER GEAR
8 TB450.38J-07 SHAFT 1
9 GBT283-NJ206E BEARING 2
10 GBTg893.1-62 RETAINER RING 1
11 TB450.38J-06 REVERSE IDLER GEAR 1
REVERSE IDLER GEAR
12| TB450.38J-08 SHAFT SPACER SLEEVE 1
13 TB450.38]J-01 MESHING SEAT 1
14 TB450.38J-02 SHIFT COLLAR 1
15 TB450.38J-03 SPACER BUSH 1
16 TB450.38J-04 REVERSE DRIVEN GEAR 1
17 QSFZB019-K35X43X34ZW ROLLER NEEDLE BEARING 1
18 FT300.387J.202 ADJUSTING WASHER 1
19 TB554.381-02 GASKET 1

103



TS4A504-027C

TB504. 382 REAR AXLE CENTRAL TRANSMISS 10N ASSEMBLY-1

Th
e

-3

[

.:’I = @ P
e . - 15 S
[l i = r‘\\-
2 16 |Il{ L% "'»_
o A WO |
¢ = o <'-\+‘§.“'?“-,-'#.'
. al % oy o ‘:q_“ﬁ__4 i -'. J
= N . 2o
3 3 . e
% & W
] % ol T e
u - \\ R a
., ¥ -~
y W e - ] [ // ¢
% ., N 4 -f} -~ ] *
. 2 g ]
17— S Y T &
- B T “uly J v
11 P i R ol R Ll
18 . r’f*,-u: s !
» 0 ek, 4 1%
&P '.-\'E*“f"\*-‘? .".
o=
a0 18

104



TS4A504-027C

TB504. 382 REAR AXLE CENTRAL TRANSMISS 10N ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
REAR AXLE CENTRAL
TB504.382 TRANSMISSION 1

ASSEMBLY
SMALL TAPER GEAR

1 TB450.38J-05 SHAFT 1

2 GBT283-NUP2210E BEARING 1

GBT894.1-50 RETAINER RING 1

4 GBT894.1-48 RETAINER RING 1
FRONT DRIVE OUTPUT

5 FT404.38G.116 GEAR 1

6 GBT297-32208 BEARING 2
TAPER GEAR SHAFT AD-

7 FT300.38.118 JUSTING GASKET 999
TAPER GEAR SHAFT AD-

8 FT300.38.119 JUSTING GASKET 999
TAPER GEAR SHAFT AD-

9 FT300.38.120 JUSTING GASKET 999

10 FT300.38.117 BEARING SEAT 1

11 GBT93-10-A0P WASHER 16

12 GBT5783-M10X30-8.8-A3L BOLT

13 GBT812-M39X1.5 NUT

14 GBT&58-39 WASHER 1
RIGHT DIFFERENTIAL

15 FT300.38.177 BEARING SEAT 1

16 FT300.38.151 ADJUSTING NUT 2
LEFT DIFFERENTIAL

17 FT300.38.142 BEARING SEAT 1

18 GBT5783-M10X25-8.8-A3L BOLT 12

19 FT300.38.161 LOCK WASHER

20 GBT93-8-A0P WASHER

21 TB554.382-01 BOLT

105



TS4A504-027C

TB504. 382 REAR AXLE CENTRAL TRANSMISS 10N ASSEMBLY-2

w0

12

- Pl
5. h@)

17

106



TS4A504-027C

TB504. 382 REAR AXLE CENTRAL TRANSMISS 10N ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
FT300.38.012 DIFFERENTIAL ASSEMBLY 1
1 GBT297-32013 BEARING 1
2 GBT6170-M12-8-A3L NUT 8
3 FT300.38.152 LOCKING WASHER 4
4 FT300.38.181 DIFFERENTIAL COVER 1
HALF SHAFT GEAR
5 FT300.38.147 WASHER 2
FT300.38.144 RIGHT HALF SHAFT GEAR
FT300.38.148 PLANET GEAR WASHER
FT300.38.145 PLANET GEAR
LONG PLANETARY GEAR
9 FT300.38.182 SHAFT 1
SHORT PLANETARY GEAR
10 FT300.38.183 SHAFT 2
11 FT300.38.184 CENTRAL RING 1
12 FT300.38.143 LEFT HALF SHAFT GEAR 1
13 FT300.38.180 DIFFERENTIAL HOUSING 1
14 FT300.38.141 BIG TAPER GEAR 1
PLANET GEAR SHAFT
15 FT300.38.185 THRUST BOLT 4
DIFFERENTIAL LOCK
16 FT300.38.019 ASSEMBLY 1
17 GBT297-30211 BEARING
18 FT300.38.186 FIXING BOLT 4

107



TS4A504-027C

TS04383010000 DIFFERENT IAL LOCK CONTROL MECHAN | SM ASSEMBLY

108



TS4A504-027C

TS04383010000 DIFFERENT AL LOCK CONTROL MECHAN | SM ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
DIFFERENTIAL LOCK CON-
TS04383010000 TROL MECHANISM 1
ASSEMBLY
1 GBT3452.1-15.0X2.65G RUBBER O-SEAL RING 1
DIFFERENTIAL LOCK
2 FT300.38.158a FORK SHAFT 1
DIFFERENTIAL LOCK RE-
3 FT300.38.160 TURN SPRING 1
DIFFERENTIAL LOCK
4 FT300.38.159a FORK 1
DIFFERENTIAL LOCK DIAL
5 FT300.38.190 BLOCK 1
6 GBT879.1-6X40 SPRING COLUMN PIN 1
7 GBT879.2-3.5X40 SPRING COLUMN PIN 1
8 GBT5781-M8X40-4.8-A2L HEXAGON BOLT 1
9 GBT91-2X14-A0P SPLIT PIN 1
10 GBT879.1-6X35 SPRING COLUMN PIN 1
11 GBT879.2-3.5X35 SPRING COLUMN PIN 1
12 TS04383010003 ROCKER WELDMENT 1
13 Q72220 PLUG PIECE 1
DIFFERENTIAL LOCK
14 TS04383010001 PEDAL 1
15 GBT882-B6X28 PIN SHAFT 1
16 GBT97.1-6-A0P FLAT WASHER 1
17 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1
SEAL LINER SEAT
18 TG1204.435.4 ASSEMBLY 1
18.1 | TG1204.435.2-01 SPHERICAL SHAFT LINING 1
SEAT
18.2 | TG1204.435.2-02 SPHERICAL SHAFT LINING 1
STANDARD SPRING
18.3 | GBT93-6 WASHER 1
18.4 | GBT818-M6X14-4.8-A2L CROSS SCREW 1
19 TB554.383-05 WASHER 999
20 TB554.383-06 WASHER 999
21 TB554.383-07 WASHER 999
22 TB554.383-08 WASHER 999

109



TS4A504-027C

TC02384010000K REAR AXLE HOUSING ASSEMBLY

110



TS4A504-027C

TC02384010000K REAR AXLE HOUSING ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
REAR AXLE HOUSING
TC02384010000K ASSEMBLY 1
1 | TB604.384-01 REAR AXLE HOUSING 1
2 TB604.384 .4 DIPSTICK ASSEMBLY 1
OIL DIPSTICK PIPE
3 TC02384010001K WELDMENT 1
4 GBT5783-M8X20-8.8-A2L. HEXAGON BOLT 2
STANDARD SPRING
5 GBT93-8-A0P WASHER 2
GBT3452.1-15.0X2.65G RUBBER O-SEAL RING 1
FT300.38J.206 REVERSE SIDE COVER 1
STANDARD SPRING
8 GBT93-10-A0P WASHER 9
9 GBT5783-M10X25-8.8-A3L HEXAGON BOLT 5
10 GBT5782-M10X60-8.8-A2L HEXAGON BOLT 1
11 GBT70.1-M&8X20-8.8 INNER HEXAGON SCREW 2
STANDARD SPRING
12 GBT93-12-A0P WASHER 24
13 GBT6171-M12X1.25-10-A2L. | HEXAGON NUT, TYPE-1 24
14 GBT119.1-12m6X28-A0P COLUMN PIN 2
15 FT65.38.026 OIL PLUG ASSEMBLY
16 TB554.384-02 PIN 4
GB&899-AM12-
171 M12X1.25X150-10.9-A 21 | POUBLE END STUDS 22
18 TB604.384.3 FILLING CAP ASSEMBLY 1
FILLING CAP WELDMENT
18.1 | TB604.384.3.1 ASSEMBLY 1
18.2 | TB604.384.3.2 PLUG SCREW 1
19 GBT3452.1-32.5X1.80G RUBBER O-SEAL RING 1
2o | GB3II-AMI2- DOUBLE END STUDS 2

M12X1.25X160-10.9-A 2L

111



TS4A504-027C

TS04385010000 SHUTTLE SHIFT CONTROL MECHAN I SM

112



TS4A504-027C

TS04385010000 SHUTTLE SHIFT CONTROL MECHAN I SM

No. Part No. Description s\,/izrl:l QTY. Remark
TS04385010000 ia%%%%ﬁlzidﬂm CONTROL |
1| 1504385010008 CONTROL HANDLE 1
2 | TS04385010003 BRACKET WELDMENT 1
3 | GBT93-8-A0P %VT:SI\II{%%RD SPRING 2
4 | GBT5783-M8X20-8.8-A2L | HEXAGON BOLT 2
5 | GBT93-6-A0P %,T:SI\I%;RD SPRING 2
6 | GBT70.1-M6X20-10.9-A3L | INNER HEXAGON SCREW 2
7 | TG1654.373B.1-01 PIN SHAFT 2
8 | GBT97.1-8-A0P FLAT WASHER 2
9 | GBT91-3.2X20-A0P SPLIT PIN 2
10 | TD950.373.2-02 BUSH 2
11 | GBT894.2-20 CIRCLIP FOR SHAFT i
12 | TB604.385.3 SOFT SHAFT WELD 1
13 | TB604.385-02 ROCKER ARM |
14 | GBT879.1-3.5%28 SPRING COLUMN PIN 2
15 | GBT879.1-6%28 SPRING COLUMN PIN 2
16 | GBT3452.1-16.0X2.65G RUBBER O-SEAL RING 1
17 | TB554.385A-01 LEVER SHAFT SLEEVE 1
18 | TB554.385-01 ROCKER |
19 | FT300.387.203 REVERSE FORK SHAFT |
20 | FT300.38.218 REVERSE GEAR FORK |
21 | GBT308-9.5-G100-b STEEL BALL 1
22 | FT704.42B.163 gg%%gHAFT LOCATING 1
23 | GBT91-4X32-A0P SPLIT PIN |
24 | TB400.385-09 BOLT 2
25 | GBT93-10-A0P TS D SPRING 4
26 | TB604.385.2 fgﬁgﬁégf‘*m 1
27 | GBT5783-M10X25-8.8-A3L | HEXAGON BOLT 2
28 | FT800A.481.101 RUBBER RING-1 !
29 | TS04385010005 CONTROL ROD |

WELDMENT

113



TS4A504-027C

o

TB450. 391 LEFT FINAL TRANSMISS 10N ASSEMBLY

o ' 1

114



TS4A504-027C

TB450. 391 LEFT FINAL TRANSMISS 10N ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
LEFT FINAL TRANSMIS-
TB450.391 SION ASSEMBLY 1
FINAL TRANSMISSION
1 TB450.391-02 GEAR RING 1
LEFT FINAL TRANSMIS-
2 TB450.391-01 SION HALF SHAFT 1
DRIVING SHAFT LOCK
3 FT300.39.110 PIECE 1
DRIVING SHAFT LOCK
4 FT300.39.112 BOLT 1
FINAL TRANSMISSION
5 TB450.391.1 PLANET BRACKET 1
ASSEMBLY
5.1 FT300.39.111 RETAINER BLOCK 1
5.2 FT300.39.104 PLANET CARRIER 1
NEEDLE OUTER SPACER
5.3 FT300.39.109 RING 6
FINAL TRANSMISSION
5.4 TB450.391.1-01 PLANET GEAR 3
5.5 GBT309-P5X23.8-G2 NEEDLE 132
NEEDLE INNER SPACER
5.6 FT300.39.105 RING 3
5.7 GBT879.1-5X26 SPRING COLUMN PIN 3
5.8 QLWZB140-8X26 PIN 3
5.9 FT300.39.106 PLANET GEAR SHAFT 3
6 FT300.39.121 ADJUSTING WASHER 999
7 FT300.39.122 ADJUSTING WASHER 999
8 FT300.39.123 ADJUSTING WASHER 999
9 FT300.39.113 SPACER BUSH 1
DEEP GROOVE BALL
10 GBT276-6211 BEARING 1
LEFT DRIVING SHAFT
11 FT300.39.115 HOUSING 1
DEEP GROOVE BALL
12 GBT276-6212 BEARING 1
13 GBT9877.1-FB70X95X10D SEAL RING 2
14 GBT3452.1-115X3.55G O-RING 1
15 FT300.39.116 OIL SEAL SEAT 1
16 GBT93-12-A0P STANDARD SPRING 4

WASHER

115



TS4A504-027C

TB450. 391 LEFT FINAL TRANSMISSION ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
17 GBT5783-M12X30-8.8-A3L HEXAGON BOLT 4

18 FT300.39.136 REAR HUB BOLT LEFT 8

19 FT300.39.118 DRIVING SHAFT 1

20 | FT300.39.137 WASHER 8

71 GBT6176-M16X1.5-LH-10- HEXAGON NUT, TYPE-2 ]

A3L

116



TS4A504-027C

TB450. 392 RI1GHT FINAL TRANSMISS 10N ASSEMBLY

1

13 f\-\ 1T

N -ijz'": 17.1-17.9

117



TS4A504-027C

TB450. 392 RIGHT FINAL TRANSMISS 10N ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
RIGHT FINAL TRANSMIS-
TB450.392 SION ASSEMBLY 1
1 GBT6176-M16X1.5-10-A3L HEXAGON NUT, TYPE-2 8
2 FT300.39.137 WASHER 8
3 FT300.39.118 DRIVING SHAFT 1
4 FT300.39.135 REAR HUB BOLT 8
5 GBT5783-M12X30-8.8-A3L HEXAGON BOLT 4
STANDARD SPRING
6 GBT93-12-A0P WASHER 4
7 FT300.39.116 OIL SEAL SEAT
GBT3452.1-115X3.55G O-RING 1
9 GBT9877.1-FB70X95X10D SEAL RING 2
DEEP GROOVE BALL
10 GBT276-6212 BEARING 1
RIGHT DRIVING SHAFT
11 FT300.39.114 HOUSING 1
DEEP GROOVE BALL
12 GBT276-6211 BEARING 1
13 FT300.39.113 SPACER BUSH 1
14 FT300.39.121 ADJUSTING WASHER 999
15 FT300.39.122 ADJUSTING WASHER 999
16 FT300.39.123 ADJUSTING WASHER 999
FINAL TRANSMISSION
17 TB450.391.1 PLANET BRACKET 1
ASSEMBLY
17.1 | FT300.39.104 PLANET CARRIER 1
17.2 | FT300.39.111 RETAINER BLOCK 1
17.3 | GBT&79.1-5X26 SPRING COLUMN PIN 3
17.4 | QLWZB140-8X26 SPRING COLUMN PIN 3
17.5 | FT300.39.106 PLANET GEAR SHAFT 3
NEEDLE OUTER SPACER
17.6 | FT300.39.109 RING 6
FINAL TRANSMISSION
17.7 | TB450.391.1-01 PLANET GEAR 3
17.8 | GBT309-P5X23.8-G2 NEEDLE 132
NEEDLE INNER SPACER
17.9 | FT300.39.105 RING 3
18 FT30039 112 DRIVING SHAFT LOCK 1

BOLT

118



TS4A504-027C

TB450. 392 RIGHT FINAL TRANSMISSI10ON ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
DRIVING SHAFT LOCK
19 FT300.39.110 PIECE 1
RIGHT FINAL TRANSMIS-
20 TB450.392-01 SION HALF SHAFT 1
71 TB450.391-02 FINAL TRANSMISSION 1

GEAR RING

119



TS4A504-027C

TC04401080000 REDIRECTOR OR STEERING COLUMN ASSEMBLY

120



TS4A504-027C

TC04401080000 REDIRECTOR OR STEERING COLUMN ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
oo | R | |
1 | Ts04401010001 iTSZEII\{/IH];ISYWHEEL 1
2 | TS04401010002 iTSEEI;gSYPIPE COLUMN 1
3 | GBT5783-M10X30-8.8-A3L | HEXAGON BOLT 4
4 | GBT93-10-A0P %J:slil%%m SPRING 4

TC04400010009

HYDRAULIC STEERING
MECHANISM ASSEMBLY

121



TS4A504-027C

TC02402650000K FULL HYDRAUL 1C STEERING PIPE ASSEMBLY-1

122



TS4A504-027C

TC02402650000K FULL HYDRAUL G STEERING PIPE ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
FULLHYDRAULICSTEER-
TC02402650000K INGP P EASSEMALY 1
STEERING OIL TANK AND
1| TS04402010019 D RE AT ASSEMALY 1
2 | GBTS783-M10X25-8.8-A3L | HEXAGON BOLT 2
GBT97.1-10-A3L FLAT WASHER 1
4 | TC02402200020K BRACKET WELDMENT 1
STANDARD SPRING
5 | GBT93-10-A3L AShER 2
6 | GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 )
B-TYPE WORM TRANSMIS-
7 [Q67627 SION HOSE CLAMP >
OIL SUCTION RUBBER
8 | TC02402200024K OSE DL 1
OIL RETURN RUBBER
9 | TC02402200025K DosE 1
10 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1
STANDARD SPRING
11 | GBT93-8-A3L Al 10
OIL PIPE CLAMP AND RUB-
12 | TC02402200015K R WASTIER Tt 4
13 | GBT5783-M8X35-8.8-A21. | HEXAGON BOLT 1
14 | GBT5783-M8X40-8.8-A2L | HEXAGON BOLT 1
OIL PUMP OUTLET STEEL
15 | TC02402200002K i et 1
ABSORB OIL PIPE WELD-
16 | TC02402200004K B 1
17 | TC04400020003 ADJUSTABLE JOINT 1
18 | TC02402270002K PERMANENT OVERFLOW 1
PUMP
19 | GBT70.1-M8X65-8.8 INNER HEXAGON SCREW 2
20 | GBT3452.1-17.0X2.65G RUBBER O-SEAL RING
21 | GBT5783-M8X30-8.8-A2L | HEXAGON BOLT 3
REDIRECTOR OIL RETURN
22 | TC02402200029K iPD ASSEADLY 1
23 | TC02402200028K OIL RETURN STEEL PIPE 1
END STRAIGHT THREAD
24 | TC04402080012 ONNECTON BODY L 16 1
25 | GE20D18.24.93.5 END STRAIGHT THREAD 2

CONNECTOR BODY

123



TS4A504-027C

TC02402650000K FULL HYDRAUL I C STEERING P IPE ASSEMBLY-1 (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
HIGH PRESSURE HOSE

26 TC02402200001K ASSEMBLY 1

27 GBT70.1-M8X45-8.8-A2L INNER HEXAGON SCREW 2

124



TS4A504-027C

TC02402650000K FULL HYDRAUL IC STEERING PIPE ASSEMBLY-2

-
3 G 3 o
0 =
el
i
; ¥ 5 6
o =4
= 5
17 18
7
= 10 9
i # :_;ﬂ IJI v £e
ik : 2 4 3 et 15
e 4
12 rfl
13 -
T Y 16
14 | 2

125



TS4A504-027C

TC02402650000K FULL HYDRAUL |G STEERING PIPE ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
FULLHYDRAULICSTEER-
TC02402650000K(2) INGPIPEASSEMBLY 1
1 GBT6170-M8-8-A2L(2) HEXAGON NUT, TYPE-1 1
STANDARD SPRING
2 GBT93-8-A3L(2) WASHER 1
TC02402200018K OIL PIPE CLAMP
4 GBT5783-M8X25-8.8-A21L HEXAGON BOLT
GL06701050023 CONNECTING JOINT L12
END STRAIGHT THREAD
6 TC04402080010 CONNECTOR BODY L12 1
RIGHT STEERING OIL PIPE
7 TC02402660001K ASSEMBLY 1
LEFT STEERING OIL PIPE
8 TC02402660002K ASSEMBLY 1
9 TC02402200011K BRACKET 1
STANDARD SPRING
10 | GBT93-10-A3L(2) wASIR 2
11 GBT5783-M10X20-8.8-A3L HEXAGON BOLT
12 GBT6173-M16X1.5-05-A3L HEXAGON THIN NUT
13 GBT97.1-16-A3L FLAT WASHER
RIGHT STEERING STEEL
14 TC02402200009K PIPE WELDMENT 1
LEFT STEERING STEEL
15 TC02402200007K PIPE WELDMENT 1
16 TC02402200026K BRACKET WELDMENT 1
OIL OUTLET PIPE
17 TC02402200006K ASSEMBLY 2

18

GE20D18.24.93.5(2)

END STRAIGHT THREAD
CONNECTOR BODY

126



TS4A504-027C

TC02411010000K PTO GEAR ASSEMBLY

127



TS4A504-027C

TC02411010000K PTO GEAR ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TC02411010000K PTO GEAR ASSEMBLY 1
1 GBT894.1-40 CIRCLIP FOR SHAFT 2
DEEP GROOVE BALL
2 GBT276-6208 BEARING 1
PTO HIGH GEAR DRIVING
3 FT300.41E.120 GEAR 1
4 FT300.41E.121 SPACER BUSH 1
PTO LOW GEAR DRIVING
5 FT300.41E.106 GEAR 1
DEEP GROOVE BALL
6 GBT276-6308N BEARING 1
7 GBT305-90-96.5 THRUST RING 1
GBT812-M25X1.5 ROUND NUT 1
THRUST WASHER FOR
9 GBTS858-25 ROUND NUT 1
10 FT300.41.122 WASHER 1
DEEP GROOVE BALL
11 GBT276-6306 BEARING 1
OUTPUT SHAFT FRONT
12 FT300.41C.118 RETAINER RING 1
13 FT300.41E.105 PTO DRIVEN SMALL GEAR 1
NEEDLE AND CARRIER
14 JBT7918-K35X40X27 COMBINATION 1
15 FT300.41C.117 PTO MESHING SEAT 1
16 FT300.41C.116 PTO SHIFT COLLAR 1
17 FT300.41E.103 PTO DRIVEN BIG GEAR 1
18 QLWZB120-K40X46X347ZW ROLLER NEEDLE BEARING 1
19 FT300.41E.114 REAR RETAINER RING 1
20 FT300.41E.119 THRUST RING 1
DEEP GROOVE BALL
21 GBT276-6309 BEARING 1
OUTPUT SHAFT BEARING
22 FT300.41E.113 WASHER 1
23 GBT9877.1-FB50X72X8D SEAL RING 2
24 GBT5783-M12X25-8.8-A3L HEXAGON BOLT 4
25 FT300.41E.115 OIL SEAL RETAINER RING 1
26 FT300.41E.101 REAR END COVER I 1
27 GBT93-12-A0P STANDARD SPRING 8

WASHER

128



TS4A504-027C

TC02411010000K PTO GEAR ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
28 GBT5782-M12X55-8.8-A3L HEXAGON BOLT 4
29 TC02411010001K PTO BONNET WELDMENT 1

129



TS4A504-027C

TB550. 412A PTO SHAFT ASSEMBLY

130



TS4A504-027C

TB550. 412A PTO SHAFT ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
TB550.412A PTO SHAFT ASSEMBLY 1
TB550.412A-01 TYPE-135 PTO SHAFT 1
2 TB550.412-02 PTO SHAFT HOOD SHIELD 1

131



TS4A504-027C

TS04413010000 PTO CONTROL ASSEMBLY

b
\
g

.-'/ M,
L N
51 ﬁ;f#'" 13
6.2 - ’ H‘:—‘:‘*\r"\-\.
..#.__ - W“é‘,} "____ﬁ_# Rty -
< O N

132



TS4A504-027C

TS04413010000 PTO CONTROL ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TS04413010000 PTO CONTROL ASSEMBLY 1
1| GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 i
> | TB704.413A-02 DUSTPROOF RING 1
3 | TB504.413A2 RO GEARSEIT T CONTROL 1
4 | GBT879.1-6X32 SPRING COLUMN PIN 1
5 | GBT879.1-3.5%32 SPRING COLUMN PIN 1
6 | TS04413010003 SUPPORT SEAT 1
7 | GBT97.1-8-A0P FLAT WASHER 4
8 | GBT93-8-A0P fgﬁsligﬁm SPRING 6
9 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 4
10| TS04413010004 CONIROL ROCKER 1
11 | GBT91-3.2X16-A0P SPLIT PIN 2
12 | GBT97.1-10-A0P FLAT WASHER
13| TS04413010005 DDLU PULL ROD |
14 | GBT6171-M10X1-LH-8-A2L. | HEXAGON NUT, TYPE-1 1
15 | FT800A.21353 MIDDLE ROD 1
16 | GBT6171-M10X1-8-A2L HEXAGON NUT, TYPE-1 I
17 | TB504.413A.5 PULL ROD WELDMENT 1
18 | GBT882-B10X30 PIN SHAFT 1
19 | TB480.413.2 ROCKER WELDMENT 1
20 | GBT879.1-6X26 SPRING COLUMN PIN i
21 | GBT879.1-3.5%26 SPRING COLUMN PIN 1
22 | GBT5783-M8X20-8.8-A21. | HEXAGON BOLT 2
23 | FT300.41E.109 LEVER SHAFT SLEEVE 1
24 | GBT3452.1-16.0X2.65G RUBBER O-SEAL RING 1
25 | TB550.413-04 LEVER |
26 | GBT308-9.5-G100-b STEEL BALL |
27 | FT704.42B.163 o SHAFTLOCATING 1
28 | TB550.413-03 SCREW NECK |
29 | GBT91-2.5X32-A0P SPLIT PIN 1
30 | TB550.413-01a OPERATION FORK OF PTO 1

133



TS4A504-027C

TS04413010000 PTO CONTROL ASSEMBLY (cont'd.)

No.

Part No.

Description

Ver-
sion

QTY.

Remark

31
32

GBT3452.1-11.2X2.65G
FT300.41C.107a

RUBBER O-SEAL RING
PTO FORK SHAFT

134



TS4A504-027C

TB554. 421E TRANSFER CASE ASSEMBLY

12
5. BB
L) ﬁ
1.4 F f r.
TR
@x.} P
11 )
1 J
P
H
1.8
i
s 1.5 < ot ..:‘
@ A, T W
[ "'u..____':. -
Sl
3 | ) -'~
4
127
™
e, @
19 =1
129 i %,,»;“

130 o _
S A ALY
Sy [

1.1 P,

1.12 @ .
L 135
1.26

'J’-"._'-"';
2
% 131
132
} )
D 133
134
o, [ 112
. e, 1,11 S
5 19 I{ | & =
fh“-: . =
W
1.13
1.13%
114
.!?“ ‘g 115
3
- L&
g
|2 1.17
5 LIS
o 119
I
12 |y
124 121

135



TS4A504-027C

TB554. 421E TRANSFER CASE ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TRANSFER CASE
TB554.421E ASSEMBLY 1
TRANSFER CASE BODY IN-
1 TB554.421E.1 STALLATION ASSEMBLY 1
1.1 FT304.42.102 IDLER SHAFT 1
1.2 FT304.42F.103 THRUST RING 2
NEEDLE AND CARRIER

1.3 JBT7918-K25X31X20 COMBINATION 2
NEEDLE INNER SPACER

1.4 FT304.42.126 SLEEVE 1

1.5 TB554.421E.1-02 TRANSFER CASE IDLER 2

1.6 TB554.421E.1-01 TRANSFER CASE BODY 2

1.7 FT304.42.112 THRUST SCREW 1

1.8 GBT6173-M10X1-05-A2L HEXAGON THIN NUT 1
DEEP GROOVE BALL

1.9 GBT276-6306 BEARING 2

1.10 | FT304.42.117 BEARING COVER 1
STANDARD SPRING

1.11 | GBT93-8-A0P WASHER 8

1.12 | GBT5783-M&8X20-8.8-A2L HEXAGON BOLT

1.13 | GBT3452.1-17.0X1.80G RUBBER O-SEAL RING 2
ROTARY SHAFT

1.14 | TB554.421E.1.1 WELDMENT 2
ROTARY SHAFT SPACER

1.15 | TB554.423B-02 BUSH 1

1.16 | TB554.421E.1-05 SIDE COVER 2
STANDARD SPRING

1.17 | GBT93-10-A0P WASHER 4

1.18 | GBT5782-M10X45-8.8-A3L HEXAGON BOLT 4

1.19 | TB554.421E.1-04 FORK SHAFT 2

1.20 | GBT&79.1-6X30 SPRING COLUMN PIN 1

1.21 | GBT&79.1-3.5X30 SPRING COLUMN PIN 1

1.22 | GBT308-10-G100-b STEEL BALL 1

1.23 | FT800.37.139 SPRING 1

1.24 | TB554.421E.1-06 RELEASE FORK 2

1.25 | JBT982-18 COMBINED SEAL GASKET 2

1.26 | FT804.42.110 SCREW PLUG 2

1.27 | FT304.42F.105 TRANSFER CASE OUTPUT 1

SHAFT

136



TS4A504-027C

TB554. 421E TRANSFER CASE ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:')rr-\ QTY. Remark
TRANSFER CASE DRIVEN
1.28 | TB554.421E.1-03 GEAR 2
1.29 | GBT9877.1-FB30X52X7D SEAL RING 1
1.30 | FT304.42F.106 BEARING SEAT 1
TRANSFER CASE DRIVEN
1.31 | TB554.421D.1-01 GEAR 1
1.32 | TB554.421B.1-07 RELEASE FORK 1
1.33 | TB604.421.1-03 SHIFT COLLAR 1
1.34 | FT804.42.115 MESH GEAR SEAT 1
2 GBT3452.1-132X3.55G RUBBER O-SEAL RING 1
STANDARD SPRING
3 | GBT93-10-A0P(2) oA 4
4 GBT5783-M10X30-8.8-A3L HEXAGON BOLT
GBT119.1-10m6X20-A0P COLUMN PIN

137



TS4A504-027C

TB454. 422 TRANSFER CASE TRANSMISS 10N ASSEMBLY-1

10

138



TS4A504-027C

TB454. 422 TRANSFER CASE TRANSMISS 10N ASSEMBLY-1

No. Part No. Description ;/i?)rl; QTY. Remark
TRANSFER CASE TRANS-
TB454.422 MISSION ASSEMBLY 1
STANDARD SPRING
1 GBT93-8 WASHER 1
TRANSMISSION SHAFT
2 TB454.422.1 ASSEMBLY 2
3 GBT5783-M8X16-8.8-A2L HEXAGON BOLT 3
STANDARD SPRING
4 GBT93-10 WASHER 4
GBT5783-M10X25-8.8-A3L HEXAGON BOLT
6 GBT5783-M8X20-8.8-A2L HEXAGON BOLT 6
STANDARD SPRING
7 GBT93-12 WASHER 7
GBT5783-M12X40-8.8-A3L HEXAGON BOLT
9 GBT95-8-A0P FLAT WASHER
10 GBT97.1-10-A0P FLAT WASHER 10

139



TS4A504-027C

TB454. 422 TRANSFER CASE TRANSMISS 10N ASSEMBLY-2

8 ¥
f U, =
B %
— .-‘-t" & 8
™, by .
)
L¥ g 9
S\ 12
R
™
-‘__'* !#\:Tl_‘,l
LTI 9.1
YA 9.2
. R 93
U
s 9.4
% \ | _-
&) vooes
9.7

140



TS4A504-027C

TB454. 422 TRANSFER CASE TRANSMISS 10N ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
TRANSMISSION SHAFT
TB454.422.1(2) ASSEMBLY 1
STANDARD SPRING
1 GBT93-8(2) WASHER 8
GUARD SLEEVE WELD-
2 FT304.42F.015 MENT-1 1
GBT3452.1-34.5X3.55G RUBBER O-SEAL RING 2
4 GBT879.1-6X35 SPRING COLUMN PIN
FT304.42.107a SPLINE BUSH
REAR TRANSMISSION
6 FT404.42.128 SHAFT 1
7 GBT894.1-26 CIRCLIP FOR SHAFT 2
GUARD SLEEVE WELD-
8 FT304.42X.017 MENT-2 2
MIDDLE BEARING SEAT
9 TB554.422.1 ASSEMBLY 1
9.1 GBTg893.2-72 CIRCLIPS FOR HOLE 1
9.2 FT304.42X.136 SPACER RING 1
DEEP GROOVE BALL
9.3 GBT276-6007-2RS BEARING 1
9.4 FT304.42X.137 RUBBER RING 1
9.5 FT304.42X.138 MIDDLE BEARING SEAT 1
9.6 GBT119.1-8m6X20-A0P COLUMN PIN 2
9.7 FT304.42X.135 MIDDLE SPLINE BUSH 1
10 GBT5783-M8X20-8.8-A2L(2) | HEXAGON BOLT 8
FRONT TRANSMISSION
11 FT404.42.139 SHAFT 1
12 FT404.42.016 GUARD SLEEVE WELD- 1

MENT-3

141



TS4A504-027C

TS04423010000K TRANSFER CASE CONTROL ASSEMBLY

3
ﬂ 17 lB.____
q‘\ iaj
T\ . |
-.9_‘ =
2“.._ ‘k
5
&
P 5
4 g
4
§ i}
_ 9
19 i
T 2
1

142



TS4A504-027C

TS04423010000K TRANSFER CASE CONTROL ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TS04423010000K ?%Ef%%ﬁ%i@CON 1
1 | GBT879.1-5X32 SPRING COLUMN PIN |
> | GBT879.1-8X32 SPRING COLUMN PIN |
3 | GBT95-24-A0P FLAT WASHER |
4 | GBT882-B10X30-A0P PIN SHAFT 2
5 | FT300.43.108 PULL ROD FRONT FORK 2
6 | GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 3
7 | TS04423010002K PULL ROD 1
8 | GBT97.1-10-A0P FLAT WASHER 2
9 | GBT91-3.2X16-A0P SPLIT PIN 2
10 | TS04423010003 SUPPORT SEAT 1
11| TS04423010001K ?EQES};:EI?IS&SE CON 1
12 | GBT894.1-22 CIRCLIP FOR SHAFT 2
13| TS04423010003K Wi SIS AXLE 1
14 | GBT823-M6X12-4.8-A2L SCREW 2
15 | TS04423010013 PRESSURE PLATE |
16 | TS04423010012 SEAL GASKET |
17 | GBT93-8-A0P TS D SPRING 4
18 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 4
19 | TS04423010005 ROCKER WELDMENT
20 | GBT5783-M8X16-8.8-A2L. | HEXAGON BOLT 4

143



TS4A504-027C

TB504. 431B LEFT BRAKE ASSEMBLY

3
5
7
8
1% w®
10.2 -
| Hf’ :}\L “‘\\\
B
S 10
s 104
6 |
B

144



TS4A504-027C

TB504. 431B LEFT BRAKE ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TB504.431B LEFT BRAKE ASSEMBLY 1
FT300.43.102 BOWL PLUG

2> | GBT308-18-G100-b STEEL BALL
3 | FT300.43.103 IEEF&EBRAKE PRESSURE 1
4 | TB450.431.1 igSAEI(ﬁgIl};CTION PLATE 2
5 | FT300.43.105 SPACER PLATE |
6 |FT300.43.101 O-RING !
7 | GBT894.1-18 CIRCLIP FOR SHAFT I
8 | FT300.43.109a WASHER 1
9 | GBT3452.1-18.0X2.65G RUBBER O-SEAL RING 1
10 | FT300.43.012 kgg;ﬁ%ﬁ? HOUSING 1
10.1 | FT300.43.114 CRANK SHAFT BUSH 1
102 | FT300.43.121 LEFT BRAKE HOUSING 1
11 | FT300.43.106 DIAL BLOCK 1
12 | Fr300.43.107 SPACER BUSH 1
13 | GBT3452.1-20.0%2.65G RUBBER O-SEAL RING |
14 | TB504.431B.1 LEFT CRANK UNIT |
15 | 1BT982-12 COMBINED SEAL GASKET 1
16 | FT300.43.154 SCREW PLUG |

145



TS4A504-027C

TB504. 432B R1GHT BRAKE ASSEMBLY

146



TS4A504-027C

TB504. 432B R1GHT BRAKE ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TB504.432B RIGHT BRAKE ASSEMBLY 1
1 TB504.432B.1 RIGHT CRANK UNIT 1
2 GBT3452.1-20.0X2.65G RUBBER O-SEAL RING 1
3 FT300.43.107 SPACER BUSH 1
4 FT300.43.106 DIAL BLOCK 1
5 | FT300.43.013 ooy FHOUSING 1
5.1 FT300.43.122 RIGHT BRAKE HOUSING 1
5.2 | FT300.43.114 CRANK SHAFT BUSH 1
6 GBT3452.1-18.0X2.65G RUBBER O-SEAL RING 1
7 FT300.43.109a WASHER 1
8 GBT894.1-18 CIRCLIP FOR SHAFT 1
9 JBT982-12 COMBINED SEAL GASKET 1
10 FT300.43.154 SCREW PLUG 1
12 TB450.431.1 il;SAé(ﬁglfgCTION PLATE 2
13 FT300.43.105 SPACER PLATE 1
14 FT300.43.104 RIGHT BRAKE PLATEN 1
15 GBT308-18-G100-b STEEL BALL 6
16 FT300.43.102 BOWL PLUG 6

147



TS4A504-027C

TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY-1

148



TS4A504-027C

TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. | Remark
BRAKE SYSTEM CONTROL
TS04433010000K FOTAVARE 1
CLUTCH PEDAL RETURN
1 | TE250.212D-05 SPRING 3
2 | GBT894.1-25 CIRCLIP FOR SHAFT 2
3 | GBT97.1-24-A0P FLAT WASHER 1
4 | TE250.433C-02 GASKET 7
5 | TB604.433E.1 LEFT BRAKE PEDAL UNIT 1
6 | GBT882-B10X30-A0P PIN SHAFT 4
7 | GBT97.1-10-A0P FLAT WASHER 4
8 | GBT91-3.2x22-A0P SPLIT PIN 4
9 | GBT5783-M10X45-8.8-A3L | HEXAGON BOLT 2
10 | GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 4
RIGHT BRAKE PEDAL
11| TB604.433E.2 N 1
12 | TE354.433-03 CONNECTING ROD 2
UPPER PULL ROD
13 | TB604.212.5 Vel OMENT 2
LOWER PULL ROD
14 | TB604.433E.10 R DN 2
15 | TB604.433E.5 ROCKER UNIT HUB 1
STRAIGHT FORCED FILL-
16 | JBT7940.1-M8X1 NG OLL CUb 3
17 | GBT6170-M10-LH-8-A3L | HEXAGON NUT, TYPE-I 1
18 | TB604.433E-03 LOWER PULL ROD 1
DEXTROROTATION LONG
19 | TA700.431A-01 Do ot N 1
RIGHT RETURN SPRING
21 | TB704.433.5 CONNECTING PLATE 1
WELDMENT
22 | TB704.433-04 CONNECTING PIN 1
23 | GBTOITI-MIZXLS-LHS ) HEXAGON NUT, TYPE-1 2
24 | TS04433010011 SPACER BUSH 1
25 | TB604.433E-06 DUSTPROOF SLEEVE 1
26 | TD800.311C.1-01 DUSTPROOF CAP OF OIL 1

CUP

149



TS4A504-027C

TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY-2

b L 15 \E;J
-«

16 17

150



TS4A504-027C

TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
TS04433010000K(2) iléggﬁg’&sTEM CONTROL 1
1| TB604.433E-01 SUPPORT SHAFT |
> | 6GBT879.1-5%40 SPRING COLUMN PIN
GBT879.1-8X40 SPRING COLUMN PIN 2
4 | TB604.433E3 \LKFELTD?\ARE“I\‘%ARM |
5 | GBT882-B10X30-A0P(2) PIN SHAFT 3
6 | FT300.43.110 PULL ROD REAR FORK 2
7 | GBT97.1-10-A0P(2) FLAT WASHER 4
§ | GBT91-3.2X22-A0P(2) SPLIT PIN 4
o | TE354.433-03(2) CONNECTING ROD 1
10 | GBT6170-M10-8-A3L(2) HEXAGON NUT, TYPE-1 1
11 | TB604.433E-06(2) DUSTPROOF SLEEVE 1
12 | TB604.433E.4 ROCKER UNIT HUB 1
13 | GBT6170-M10-LH-8-A3L(2) | HEXAGON NUT, TYPE-1 1
14 | TB604.433E-03(2) LOWER PULL ROD 1
s |womsnaey  |pmoonmovow ||
16 | TE250.212D-05(2) g}%}g&%}l PEDAL RETURN 1
LEFT RETURN SPRING
17 | TB704.433.6 CONNECTING PLATE 1
WELDMENT
18 | TB704.433-042) CONNECTING PIN 1
19 | TD800.311C.1-01(2) BglfTPROOF CAP OF OIL |
20 | FT300.43.108 PULL ROD FRONT FORK 2

151



TS4A504-027C

TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY-3

Y 12
1.1 7 ) : '

L 14
\.;1 \\
.
18 L7
N NP
] % ]
& o s
19 : N
5 1| 1.12
S

152



TS4A504-027C

TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY-3

No. Part No. Description s\,/izrl:l QTY. Remark
BRAKE SYSTEM CONTROL
TS04433010000K(3) ASSEMBLY 1
CONTROLLING HANDLE
1 TS04433010001 ASSEMBLY 1
2 GBT5783-M&8X20-8.8-A2L HEXAGON BOLT 4
STANDARD SPRING
3 GBT93-8-A0P WASHER 4
4 GBT97.1-8-A0P FLAT WASHER 5
RIGHT BRAKE PULL WIRE
5 TS04433010006 ASSEMBLY 1
GBT882-B8X40-A0P PIN SHAFT 1
TB604.433E-04 SMALL RETAINER RING 2
LEFT PULL WIRE SUPPORT
8 TB604.433E.6 SEAT WELDMENT 1
STANDARD SPRING
9 GBT93-10-A0P WASHER 2
10 GBT5783-M10X20-8.8-A3L HEXAGON BOLT 2
11 | 6BT91-3.2x22-A0pP(3) SPLIT PIN 2
LEFT BRAKE WIRE
12 TS04433010007 ASSEMBLY 1
DEXTROROTATION LONG
13 TA700.431A-01(3) HOLE CONNECT FORK 2
14 GBT882-B10X30-A0P(3) PIN SHAFT 2
15 GBT97.1-10-A0P(3) FLAT WASHER 2
16 TS04433010002 DUSTPROOF MAT 1

153



TS4A504-027C

TS04441010000 SEAT INSTALLATION ASSEMBLY

=]

L & -u._"
= AF = . e
) fﬁ:f T '\,;_\_. *vn__!
T il Mo, =
G g NS
o - o e T
[t ¥ o,
L - - T e B,
| | I F r e .‘9\:
£ - b o,
.‘ (4 J= o B oy
b _ A s
i e - o
W o o ¥ o
. £ P [ 3l
e, K F
L |I"\-t HL f{
[ i f |
1 I\_ |

154



TS4A504-027C

TS04441010000 SEAT INSTALLAT ION ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
SEAT INSTALLATION
TS04441010000 ASSEMBLY 1
1 GBT5783-M8X25-8.8-A2L HEXAGON BOLT 4
STANDARD SPRING
2 GBT93-8-A0P WASHER 4
GBT95-8-A0P FLAT WASHER 4
4 TS04441010001 SEAT ASSEMBLY
TS04441010002 SEAT SEAL COTTON 1

155



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-1

156



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-1

No. Part No. Description s\.,iirr-\ QTY. Remark
TS04451010001 CAB WELDMENT 1
TS04451030000K DRIVER’S CAB ASSEMBLY 1

1 TS04451011000 CAB WELDMENT 1
DOOR PNEUMATIC SPRING

2 T506451011153 INSTALLATION SEAT 2

3 GBT5783-M6X16-8.8-A21L HEXAGON BOLT 11
STANDARD SPRING

4 GBT93-6-A3L WASHER 11

5 TS04451012001 BONNET 1

6 TS04451012005 REAR FLOOR COVER 1

7 GBT97.1-6-A3L FLAT WASHER 2

8 TS04451012002 COVER PLATE 1

157



TS4A504-027C

S CAB ASSEMBLY-2

TS04451030000K DRIVER’

25

.......u.ﬁ.n.n,ﬂl..n.um.rfff.l.luf x5

- IIW,.-M...H.IKM“II..I.H*.

s

158



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-2

No. Part No. Description s\.,iirr-\ QTY. Remark
TS04451030002K CAB ACCESSORY 1
TS04451030000K(2) DRIVER’S CAB ASSEMBLY 1
FT65.48.093 RUBBER RING-1 4

2 TS04451030003K CAB SEAL 1
2.1 TS04451010020 PLUG COVER 2
2.2 | TS06451019001 PROCESS PLUG COVER 1 14
2.3 TDR&00.452-13 PLUG COVER 4
2.4 TS06451019002 PROCESS PLUG COVER 2 4
2.5 TS06451019004 PROCESS PLUG COVER 4 1
2.6 TS06451019003 PROCESS PLUG COVER 3 6
RIGHT REAR MIRROR IN-

3 TS064510158201 STALLATION ASSEMBLY 1

4 TS04451010010 PLUG COVER 2
LEFT REAR VIEW MIRROR

3 TS06451018101 INSTALLATION ASSEMBLY 1

6 TS04451017000 LEFT LADDER 1
LEFT FRONT LOWER WIN-

7 TS04451015002 DOW GLASS 1
RIGHT FRONT LOWER

8 TS04451015003 WINDOW GLASS 1

9 TS06451011269 GLASS MOUNTINGS MAT 4

159



TS4A504-027C

S CAB ASSEMBLY-3

TS04451030000K DRIVER’

160



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-3

No. Part No. Description ;’iirr" QTY. | Remark
TS04451030000K(3) DRIVER’S CAB ASSEMBLY 1
TS04451030002K(2) CAB ACCESSORY 1

1 TS04451014000 RIGHT DOOR ASSEMBLY 1

11 | GBT5783-M6X12-8.8 HEXAGON BOLT 1

STANDARD SPRING

12 | GBT93-6-0 WASHER 1

13 | GBT96.1-6 BIG WASHER |

1.4 | GBT896-12 SPLIT RETAINER RING 2

1.5 | TS06451013002 DOOR LOCK PIN SHAFT 2

1.6 | TS04451014100 RIGHT DOOR ]

17 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1

STANDARD SPRING
1.8 | GBT93-8-A0P@) A ’
19 | TD904.451C.2-12 DOOR PNEUMATIC SPRING |
STRAIGHT FORCED FILL-
1.10 | JBT7940.1-M6 NG OLL CUP 2
1.11 | TS04451013002 DOOR LOCK NUT SEAT ]
2 | TS04451013000 LEFT DOOR ASSEMBLY ]
2.1 | GBT6170-M8-8-A2L(2) HEXAGON NUT, TYPE-1 1
STANDARD SPRING

22 | GBT93-8-A0P(5) Al 2

23 | TD904.451C.2-12(2) DOOR PNEUMATIC SPRING 1

2.4 GBT5783-M6X12-8.8(2) HEXAGON BOLT 1

STANDARD SPRING
25 | GBT93-6-0(2) o |
STRAIGHT FORCED FILL-

26 | IBT7940.1-M6(2) NG OLL U 2

27 | GBT896-12(2) SPLIT RETAINER RING 2

28 | TS06451013002(2) DOOR LOCK PIN SHAFT 2

2.9 TS04451013100 LEFT DOOR 1

2.10 | TS04451013002(2) DOOR LOCK NUT SEAT |

2.11 | GBT96.1-6(2) BIG WASHER 1

3 TS04451015001 FRONT WINDSHIELD 1

161



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-4

162



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-4

No. Part No. Description s\.,iirr-\ QTY. Remark
TS04451030000K(4) DRIVER’S CAB ASSEMBLY 1
TS04451030002K(3) CAB ACCESSORY 1
TS04451046000 REAR WINDOW ASSEMBLY 1

BACK WINDOWS HINGED
1 TS06451016004 PIN SHAFT 2
2 TS04451046100 BACK WIND WINDOWS 1
BACK WINDOWS RIGHT
2.1 TS04451046111 HINGED SEAT 1
BACK WINDOWS HINGED
2.2 TS06451016112 OUT PAD BOARD 2
BACK WIND WINDOW
2.3 TS04451016101 GLASS 1
2.4 TS04451013106 CAST BOLT 2
2.5 TD904.451C.2-10 GLASS OUT WASHER 2
2.6 TD904.451C.2-09 GLASS IN WASHER 2
2.7 TS06451016109 HANDLE ASSEMBLY 1
BACK WINDOWS HINGED

2.8 TS04451046113 INTO PAD BOARD 2
REAR WINDOW ARMREST

2.9 TS04451016102 WELDMENT 1

2.10 | GBT97.1-8-A0P#) FLAT WASHER 4
STANDARD SPRING

2.11 | GBT93-8-A0P(6) WASHER 4

2.12 | GBT5783-M&8X25-8.8-A2L HEXAGON BOLT 4
BACK WINDOWS LEFT

2.13 | TS04451046110 HINGED SEAT 1
REAR WINDOW SEAL

2.14 | TS04451016108 STRIP 1

GBT896-6 SPLIT RETAINER RING 2
4 GBT818-M6x20-4.8 CROSS SCREW
STANDARD SPRING
5 GBT93-6-A0P WASHER 2
GBT97.1-6-A0P FLAT WASHER 2
TS06451016003 SEAT 1
& TS06451016001 REAR WINDOW PNEU- 2

MATIC SPRING

163



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-5

164



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-5

No. Part No. Description s\.,iirr-\ QTY. Remark
TS04451030000K(5) DRIVER’S CAB ASSEMBLY 1
1 TS04451030002K(4) CAB ACCESSORY 1
1.1 | TS06811010009 GUARD RING 2 1
1.2 | TS06811010008 GUARD RING 1 1
1.3 TS04451017500 RIGHT LADDER 1
1.4 | TS04451010040 HANDLE BONNET 1
2 TS04451030001K EC NAMEPLATE CAB 1

165



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-6

166



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-6

No. Part No. Description s\.,iirr-\ QTY. Remark
TS04451030000K(6) DRIVER’S CAB ASSEMBLY 1
TS04453015000 TOP COVER ASSEMBLY 1

1| Ts04453015100 OUT TOP 1
2 | TS06453015800 RIGHT SLIDEWAY 1
3 | TS04453015400 SEAL STRIP 1
4 | TS06453015700 LEFT SLIDEWAY |
5 | GBT96.1-6-A3L BIG WASHER 28
6 | GBT93-6-A3L(2) fg:g%’ﬁm SPRING 26
7 | GBT818-M6X20-4.8-A2L CROSS SCREW 14
TS04453015500 TOP SEAL STRIP 1
9. | TS06453015600 STALLATION ASSEMBLY 2

9.1 | TS06453015602 INSTALLATION SEAT 1 1

9.2 | TS06453015601 PNEUMATIC SPRING 1

93 | GBT97.1-8 FLAT WASHER 1

94 |GBT93-8-0 wasp D SPRING 1

9.5 | GBT923-M8-5 CAP NUT |

9.6 | TS06453015604 BOLT 1

9.7 | TS06453015605 FIXING SLEEVE OUT MAT 1

9.8 | TS06453015606 FIXING SLEEVE IN MAT 1

9.9 | TS06453015603 INSTALLATION SEAT 2 1

10 | Q69208 PLASTIC SPLIT PIN 2
11 | GBT923-M6-A1-50 NUT 12
12 | GBT97.1-6-A3L(2) FLAT WASHER 4
13 | TS06453015001 SEAL GASKET 18
14 | TS04453015200 &%&?%JNAIR 1
15 | TS04453015320 LOWER WIND WAY 1
16 | GBT6177.1-M6-8-A2L HEXAGON FLANGE NUT 6
17 | GBT16674.1-M6X20-8.8-0 | HEXAGON FLANGE NUT 16

167



TS4A504-027C

S CAB ASSEMBLY-7

TS04451030000K DRIVER’

168



TS4A504-027C

TS04451030000K DRIVER’ S CAB ASSEMBLY-7

No. Part No. Description s\.,iirr-\ QTY. Remark
TS04451030000K(7) DRIVER’S CAB ASSEMBLY 1
TS04453015200(2) ICN(;‘II\%ig’NAIR 1

1| Ts04453015314 Efg}?ggg]) PIPE 1
2 | TS04453015315 gfgg?g&‘c’véND PIPE |
3 | TS06453015330 ;"fﬁ%‘f&{g&ﬁ%ﬂwc} |
4 | TS04453015316 e ROST WIND WAYIN I
5 | TS04453015313 giglf(OST WIND PIPE LEFT I
6 | TS04453015312 Do T WIND PIPE LEFT 1
7 | TS04453015201 %&%%PNAIR 1
8 | Ts04453015311 DEFROST WIND PIPE I

169



TS4A504-027C

TS04453010000 UPHOLSTERY ASSEMBLY-1

170



TS4A504-027C

T7S04453010000 UPHOLSTERY ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
TS04453010000 UPHOLSTERY ASSEMBLY 1
1| TS04453017000 RS ADE BOARD |
2 | Ts04453011000 TOP UPHOLSTERY i
2.1 | TS04453011001 TOP UPHOLSTERY 1
22 | GBT6170-M6-8-0 HEXAGON NUT, TYPE-1 2
23 | GBT97.1-6:0 FLAT WASHER 2
24 | GBT818-M6X16-4.8-0 CROSS SCREW 2
2.5 | TS04453011002 DEFROST WIND MOUTH |
3 | Q69208 PLASTIC SPLIT PIN 30
4 | GBT8I8-M5X25-4.8 CROSS SCREW 8
5 | TF1004.451.5-01 SHADOW CURTAIN 1
6 | TS04453016000 WIND MOUTH 1
7 | 6B196.1-6-0 BIG WASHER 3
8 | GBT93-6-0 AR ARD SPRING 3
9 | GBT818-M6X20-4.8-0 CROSS SCREW 3
10 | TS06453010002 CLOTHCAPHOOK 2
11| TS04453013400 LEFT HOUSING 1
12| TS04453013500 RIGHT HOUSING 1

171



TS4A504-027C

T7S04453010000 UPHOLSTERY ASSEMBLY-2

172



TS4A504-027C

T7S04453010000 UPHOLSTERY ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark

LEFT REAR MUD GUARD

1 TS04453013100 DECORATION PART 1

2 TS04453013600 WATCH BONNET 1

3 GBT16674.1-M6X20-8.8-O HEXAGON FLANGE NUT 28

4 TS04453012200 FLOOR MAT PEDAL 1

5 GBT818-M6X25-4.8-O CROSS SCREW 1

6 GBT818-M6X35-4.8-O CROSS SCREW 1
STANDARD SPRING

7 | GBT93-6-0(2) WASHER 2

8 GBT96.1-6-0(2) BIG WASHER 2

9 TS04453013900 COVER 1

10 TS04453013300 INTO UPHOLSTERY 1

11 TS04453013700 PARKING BRAKE BONNET 1
AUXILIARY CLUTCH

12 TS04453013800 BONNET 1

13 | TS04453012100 MIDDLE FLOOR MAT 1
RIGHT REAR MUD GUARD

14 TS04453013200 DECORATION PART 1

15 [ Q69208(2) PLASTIC SPLIT PIN 2

16 GBT819.2-M6X25-A2-70 CROSS SCREW 4
FLOOR MAT PRESSURE

17 TS06453014000 PLATE 2

18 TS04453012000 FLOOR CUSHION 1

173



TS4A504-027C

TS04455010000 BACK REAR MUD GUARD DECORAT ION PART

174



TS4A504-027C

TS04455010000 BACK REAR MUD GUARD DECORAT ION PART

No. Part No. Description ;/i?)rl; QTY. Remark
BACK REAR MUD GUARD
TS04455010000 DECORATION PART 1

1 GBT5783-M6X16-8.8-A2L HEXAGON BOLT 2
STANDARD SPRING

2 GBT93-6-0 WASHER 14

3 GBT96.1-6 BIG WASHER 14
RIGHT REAR MUD GUARD

4 TS04455012000 DECORATION PART 1
LEFT REAR MUD GUARD

5 TS04455011000 DECORATION PART 1

6 GBT5783-M6X35-8.8-A21L HEXAGON BOLT 12

175



TS4A504-027C

TS04456010000 DASHBOARD ASSEMBLY

176



TS4A504-027C

TS04456010000 DASHBOARD ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TS04456010000 DASHBOARD ASSEMBLY 1
1 TS04456010001 DASHBOARD BOX 1
1.1 TS04456010002 UPPER COVER 1
DASHBOARD MIDDLE
1.2 TS04456010003 COVER 1
1.3 TS04456010004 LOWER COVER 1
1.4 GBT97.1-6-O FLAT WASHER 9
STANDARD SPRING
1.5 GBT93-6-0O WASHER 13
1.6 GBT845-ST4.8X16-0O SCREW 4
1.7 GBT818-M6X20-4.8-O CROSS SCREW 13
1.8 GBT96.1-6-0O BIG WASHER 4
2 TS04456010005 STEERING GEAR HOUSING
2.1 GBT818-M6X16-4.8-O CROSS SCREW 6
STEERING GEAR RIGHT
2.2 TS06456010008 COVER PLATE 1
STEERING GEAR LEFT
2.3 TS06456010007 COVER PLATE 1
STEERING GEAR LOW
2.4 TS04456010006 COVER PLATE 1
2.5 GBT97.1-6-0(2) FLAT WASHER 2
STANDARD SPRING
26 | GBT93-6-002) RN 4
2.7 GBT96.1-6-0(2) BIG WASHER 2

177



TS4A504-027C

TS04457010000K FRONT CONNECT ING ASSEMBLY

L -}
-
L
=
Ly
-+ / N -
— o ™ L] -
& a::)j = O—+e
A .
L
ah,
T -
LS "':_': £
g
L
AR N, ¥ ~ 0
- --.h- R
- (o]
—=

178



TS4A504-027C

TS04457010000K FRONT CONNECT ING ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
FRONTCONNECTINGAS-
TS04457010000K SEMBLY 1
1 GBT5783-M16X90-10.9-A2L. | HEXAGON BOLT 2
2 GBT96.1-16-A0P BIG WASHER 2
3 TB400.457B-02 RETAINER RING 4
4 TB400.457B-01 SHOCK ABSORBER 2
RIGHT FRONT CONNEC-
5 TS04457040004 TION WELDMENT 1
6 GBT5783-M12X35-10.9-A3L | HEXAGON BOLT 10
STANDARD SPRING
7 GBT93-12-A0P WASHER 10
8 GBT97.1-12-A0P FLAT WASHER 10
STANDARD SPRING
9 GBT93-16-A0P WASHER 2
10 GBT6170-M16-10-A3L HEXAGON NUT, TYPE-1 2
LEFT FRONT CONNECTION
11 TS04457010001K WELDMENT 1
12 TS04457010023 RUBBER RING 2

179



TS4A504-027C

TS04458010000 REAR CONNECT ING ASSEMBLY

3 | (= v
= 10 .
4 e = L‘EJ =
= 10
. .. 3 |
s { l.""v 9 =
& 3

157)
q T
] 3 S 7
7 i L v ]
- % e
] BN S
LY e e
WY £
] 11 i Wik
I 1 L)
I I: 1 e .:.
i LB ) i W, )
" ¢
ER . L R W g
. T w "y e
\ g A W
W ¥ o vy
gl C | %, L
il ' o LY
1
H I
X0 l'l T
e 1\ : i
B RN 1
- A
] "1-;_.-‘; A
s u

&

o

180



TS4A504-027C

TS04458010000 REAR CONNECT ING ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
REARCONNECTINGAS-
TS04458010000 SEMBLY 1
1 GBT5783-M16X90-10.9-A2L | HEXAGON BOLT 2
2 GBT96.1-16-A0P BIG WASHER 2
3 TB400.457B-02 RETAINER RING 4
4 TB400.457B-01 SHOCK ABSORBER 2
REAR CONNECTING
5 TS04458010001 WELDMENT 2
STANDARD SPRING
6 GBT93-16-A0P WASHER 2
7 GBT6170-M16-10-A3L HEXAGON NUT, TYPE-1
FT400.46.350 U-BOLT 4
9 GBT97.1-14-A0P FLAT WASHER
10 GBT6170-M14-8-A3L HEXAGON NUT, TYPE-1 16

181



TS4A504-027C

TS04459010000 INSULATION LAYER

182



TS4A504-027C

TS04459010000 INSULATION LAYER

No. Part No. Description ;/i?)rl; QTY. Remark
TS04459010000 INSULATION LAYER 1
1 TS04459010001 INSULATIONLAYER 1

183



TS4A504-027C

TS04471010000K BONNET ASSEMBLY-1

184



TS4A504-027C

TS04471010000K BONNET ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
TS04471010000K BONNET ASSEMBLY 1
TS04471012001 BONNET UP COVER PLATE 1

2 TS04471010007 FRONT SHOCK WASHER 1
TS04471010004 MIDDLE SHOCK WASHER 2
BACK SHOCK RUBBER
4 TS04471010008 STRIP 1
5 TS04471010001 BONNET REAR SEAL STRIP 1
BONNET WELDMENT
6 TS04471021000 ASSEMBLY 1
FRONT LOWER CUSHION
7 TS04471010002 RUBBER PIECE 1
TS04471010009 SEAL STRIP 1
9 TS04471014000K LOWER SIDE PLATE 1
10 TS06471010005 RUUBERPLUG 2
11 TS04471010006K LEFT BACK SEAL STRIP 1

185



TS4A504-027C

TS04471010000K BONNET ASSEMBLY-2

11
15.1
i 152
e Ii ) 153
v G 154
e 154
5 ' 153
I e 152
cx | = e sl
L] 1
4% 5 .- 'F;';.
o B % ‘ o by
! —
T = 15.6 1;
b’ ! ]
157 15.5

186



TS4A504-027C

TS04471010000K BONNET ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
TS04471010000K(2) BONNET ASSEMBLY 1
BONNET PNEUMATIC
1 TS04471019000 SPRING ASSEMBLY 2
2 TS04471012004 SUPPORT PLATE 1
3 TS04471012005 SUPPORT PLATE 1
4 GBT5783-M6X16-8.8-A2L1L HEXAGON BOLT 18
5 GBT97.1-6-A0P FLAT WASHER 36
STANDARD SPRING
6 GBT93-6-A0P WASHER 18
7 GBT6170-M6-8-A21L HEXAGON NUT, TYPE-1 18
TS04471010003 HANDLE |
9 | TD800.471A-05 WASHER 2
10 | TS04471012002 SUPPORT PLATE 1
11 TS04471012003 SUPPORT PLATE 1
12 GBT97.1-12-A0P FLAT WASHER 5
STANDARD SPRING
13 GBT93-12-A0P WASHER 5
14 GBT6170-M12-8-A3L HEXAGON NUT, TYPE-1 2
BONNET HINGE
15 TS04471013000 ASSEMBLY 1
15.1 | GBT91-5X32-A0P SPLIT PIN 2
15.2 | GBT97.1-16-A0P FLAT WASHER 2
15.3 | FT800B.47B.161 HINGE UPPER SEAT 2
15.4 | GBT&882-B16X90-A0P PIN SHAFT 2
BONNET LOW BRACKET
15.5 | TS04471013001 WELDMENT 1
15.6 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2
15.7 | GBT5783-M&8X50-8.8-A2L HEXAGON BOLT
16 GBT97.1-10-A0P FLAT WASHER
STANDARD SPRING
17 GBT93-10-A0P WASHER 6
18 GBT5783-M10X35-8.8-A3L HEXAGON BOLT 6
19 GBT5783-M12X35-8.8-A3L HEXAGON BOLT

187



TS4A504-027C

TS04471010000K BONNET ASSEMBLY-3

188



TS4A504-027C

TS04471010000K BONNET ASSEMBLY-3

No. Part No. Description s\,/izrl:l QTY. Remark
TS04471010000k BONNET ASSEMBLY 1

1 GBT5783-M8X25-8.8-A2L HEXAGON BOLT 14

2 GBT96.1-8-A0P BIG WASHER 6

3 TS06471014003 PROCESS PLUG COVER 4

4 TS04471024200 SIDE PLATE RIGHT LOWER 1

5 TS06471014002 GUM COVER 4
FIXING SEAT WELDMENT

6 TS04471014004 RIGHT BACK LOWER 1

7 GBT97.1-8-A0P FLAT WASHER 12
STANDARD SPRING

8 GBT93-8-A0P WASHER 14
FIXING SEAT WELDMENT

9 TS04471014003 RIGHT BACK UP 1

10 GBT6170-M8-8-A2L(2) HEXAGON NUT, TYPE-1 4
FIXING SEAT WELDMENT

11 TS04471014001 LEFT BACK UP 1
FIXING SEAT WELDMENT

12 TS04471014002 LEFT BACK LOWER 1

13 TS04471014100K SIDE PLATE LEFT LOWER 1

189



TS4A504-027C

TS04473010000 BONNET LOCK ING DEV I CE ASSEMBLY

190



TS4A504-027C

TS04473010000 BONNET LOCK ING DEV I GE ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
BONNET LOCKING DEVICE
TS04473010000 ASSEMBLY 1

1 TB450.473-02 RUBBER RING 1

2 TS04473010006 PULL ROD 1

3 TS06473010002 BONNET LOCK 1

4 GBT97.1-8-A0P FLAT WASHER 3
STANDARD SPRING

5 GBT93-8-A0P WASHER 5

6 GBT5783-M8X25-8.8-A21L HEXAGON BOLT 3
BONNET LOCK COLUMN

7 TS04473010001 WELDMENT 1

8 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2

9 GBT96.1-8-A0P BIG WASHER 2

191



TS4A504-027C

TS04475010000K BONNET SEAL INSTALLATION ASSEMBLY

192



TS4A504-027C

TS04475010000K BONNET SEAL INSTALLAT ION ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark

TS04475010000K ]%%I;]\INE;" S%];J\I/?EI;LI\I;I STALLA 1
1 TS04475030002 UP SEAL COTTON 1
2 TS04475030001 SEAL COTTON 2
3 TS04475010004K SEAL STRIP 1
4 TS04475010003K SEAL SPACER PLATE 1
5 TS04475010005K SEAL STRIP 2
6 GBT5783-M8X25-8.8-A2L HEXAGON BOLT 2
7 GBT97.1-8-A0P FLAT WASHER 4
8 | GBT93-8-A0P A IDARD SPRING 2
9 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2

193



TS4A504-027C

TB400. 475A LEFT FRONT MUD GUARD ASSEMBLY

g 5
Q3 L
z U
T ‘ 6
<
N ~ Ill'l \

? m‘hﬁf’ 3 “\“
11 b2 \ 7
. B W
2. .
0 ®
13
=
‘:ﬂ\.
fram ]}
¥ fﬂ
. 8
- l‘b"/
% A
& B f o 1
L
Bt ﬂ 19 : 1’6
g W
o =T o
10 =
Ah 12
& 5

194



TS4A504-027C

TB400. 475A LEFT FRONT MUD GUARD ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
LEFT FRONT MUD GUARD
TB400.475A ASSEMBLY 1
1 GBT5783-M10X35-8.8-A3L HEXAGON BOLT 2
STANDARD SPRING
2 GBT93-10-A0P WASHER 6
3 GBT97.1-10-A0P FLAT WASHER 10
4 TB400.475A-04 STRENGTHENPLATE
5 GBT5783-M10X30-8.8-A3L HEXAGON BOLT 4
6 TB400.475A-03 LEFT FRONT MUD GUARD
UPPER BRACKET
7 TB400.475A.2 WELDMENT 1
8 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1
9 | GBT5783-M12X40-8.8-A3L | HEXAGON BOLT 4
STANDARD SPRING
10 GBT93-12-A0P WASHER 5
11 GBT97.1-12-A0P FLAT WASHER 2
12 GBT5783-M12X30-10.9-A3L | HEXAGON BOLT 1
13 TB400.475-07 WASHER 2 1
LOWER BRACKET
14 TB400.475A.3 WELDMENT 1
15 TB400.475A-01 BUSH 1
16 TB400.475A-02 LEFT TORQUE SPRING 1
17 TB400.475-06 WASHER 1
LEFT INSTALLATION
18 TB400.475A.1 PLATE WELDMENT 1
STRAIGHT FORCED FILL-
19 JBT7940.1-M10X1 ING OIL CUP 1
20 GBT5783-M8X45-8.8-A2L HEXAGON BOLT 1
21 GBT6170-M8-8-A2LL HEXAGON NUT, TYPE-1 1
22 | GBT5783-M10X55-8.8-A2L | HEXAGON BOLT 1

195



TS4A504-027C

TB400. 476A RIGHT FRONT MUD GUARD ASSEMBLY

e
& ey
R
14
=] 5,
10 & \
T ~
D)
Y
! oy
" 13
; 12
L ®
- 8
17
Gas)) ’ 4
18 oz
9 |
w9
19 WL -
PO I. 21

196



TS4A504-027C

TB400. 476A RIGHT FRONT MUD GUARD ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TB400.476A GUARID ASSEMBIY. !
1 | GBT5783-M10X35-8.8-A3L | HEXAGON BOLT 2
> | GBT93-10-A0P f,&é}ﬂ%ﬁm SPRING 6
3 | GBT97.1-10-A0P FLAT WASHER 10
4 | TB400.475A-04 STRENGTHENPLATE
5 | GBT5783-M10X30-8.8-A3L. | HEXAGON BOLT 4
6 | TB400.475A-03 LEFT FRONT MUD GUARD
7 | TB400.476A 2 %PEPI%@&?KET |
8 | GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1
9 | GBT5783-M12X40-8.8-A3L | HEXAGON BOLT 4
10 | GBT93-12-A0P TS D SPRING 5
11 | GBT97.1-12-A0P FLAT WASHER 2
12 | TB400.476A3 %V%Ygﬁgﬁmﬂ 1
STRAIGHT-THROUGH
13 | JBT7940.1-M10X1 TYPE PRESSURE LIVE OIL 1
CUP
14 | GBT5783-M12X30-10.9-A3L | HEXAGON BOLT 1
15 | TB400.475-07 WASHER 2 1
16 | TB400.475A-01 BUSH 1
17 | TB400.475-06 WASHER 1
18 | TB400.476A-01 RIGHT TORSION SPRING !
19 | GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 1
20 | TB400.476A.1 llf{%lg wgggﬂfﬁ(m |
21 | GBT5783-M8X45-88-A2L. | HEXAGON BOLT 1
22 | GBT5783-M10X55-8.8-A2L. | HEXAGON BOLT |

197



TS4A504-027C

TS04481040000K ENG INE HARNESS INSTALLATION ASSEMBLY

198



TS4A504-027C

TS04481040000K ENG INE HARNESS INSTALLATION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
ENGINE HARNESS INSTAL-
TS04481040000K LATION ASSEMBLY 1
1 TF1204.481B-01 HARNESS TIGHTEN CLIP 2
2 GBT97.1-10-A3L FLAT WASHER
GBT5783-M10X20-8.8-A3L HEXAGON BOLT 2
WATER TEMPERATURE
4 FT65.48.072 SENSOR 1
STANDARD SPRING
5 GBT93-10-A3L WASHER 3
6 GBT5783-M8X16-8.8-A2L HEXAGON BOLT 1
ENGINE HARNESS
7 TS04481040001K ASSEMBLY 1
GBT5783-M8X25-8.8-A2L HEXAGON BOLT 2
9 TS10481010002 RPM SENSOR 1
10 FT65.48.073a OIL PRESSURE ALARM 1
PLASTIC FASTENING
11 Q67405100 STRIP 1
12 GBT818-M4X10-4.8-A2L CROSS SCREW 5
STANDARD SPRING
13 GBT93-4-A3L WASHER 5
OIL QUANTITY SENSOR
14 TS04481010002 ASSEMBLY 1
15 TS04481010003 GROUNDING WIRE 1
STANDARD SPRING
16 GBT93-8-A3L WASHER 4
AIR CONDITION DESICCA-
17 TS04481070002K TOR HARNESS 1
18 GBT97.1-8-A3L FLAT WASHER
19 TS06482010005 HARNESS TIGHTEN CLIP
20 FT800A.48L.106 HARNESS CLAMP 1
PLASTIC FASTENING
21 Q67405400 STRIP 1
22 GBT5783-M10X16-8.8-A3L HEXAGON BOLT 1
23 FT65.48.095 I(;IIARNESS TIGHTEN CLIP 2

24

GBT6170-M8-8-A2L

HEXAGON NUT, TYPE-1

199



TS4A504-027C

TS04482050000K BODY HARNESS INSTALLAT ION ASSEMBLY

200



TS4A504-027C

TS04482050000K BODY HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
BODY HARNESS INSTAL-
TS04482050000K LATION ASSEMBLY 1
1 GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 4
STANDARD SPRING
2 GBT93-6-A0P WASHER 10
3 GBT97.1-6-A0P FLAT WASHER 8
4 FT300.48.055 STARTING RELAY 1
5 GBT5783-M6X20-8.8-A2L HEXAGON BOLT 4
6 TB550.482.3 IGNITION LOCK 1
BODY HARNESS
7 TS04482050001K ASSEMBLY 1
8 TS04482010002 ANTENNAWIRE 1
TWO GANG PADDLE
9 TS04482010006 SWITCH 1
10 GBT97.1-3-A0P FLAT WASHER 4
11 TS04482010003 3-GANG PADDLE SWITCH 1
12 TS04482050003K FIVE ROCKER SWITCH 1
13 TS04482010010 MP3 PLAYER 1
14 TB550.484.2 BRAKE LIGHT SWITCH 2
15 GBT5783-M8X25-8.8-A2L HEXAGON BOLT 4
STANDARD SPRING
16 GBT93-8-A0P WASHER 4
17 GBT97.1-8-A0P FLAT WASHER 4
18 TS06482010005 HARNESS TIGHTEN CLIP
19 GBT818-M6X20-4.8-A2L CROSS SCREW
CENTRAL ELECTRICAL
20 TS04482050002K BOX ASSEMBLY 1
21 TS04482010004 WATCH 1
22 TS04482010009 FIXED PLATE 1
23 3203505D9-L TIE 17
PLASTIC FASTENING
24 | Q67405200 pLas 4
25 TS04482010008 RUBBER RING 1
26 GBT5783-M6X12-8.8-A2L1L HEXAGON BOLT
27 FT65.48.095 HARNESS FIXING CLAMP
STANDARD SPRING
28 GBT93-3-A0P WASHER 4
29 GBT818-M3X10-4.8-A2L CROSS SCREW 4

201



TS4A504-027C

TS04483020000K FRONT LAMP HARNESS INSTALLAT ION ASSEMBLY

E

™

~

202



TS4A504-027C

TS04483020000K FRONT LAMP HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT LAMP HARNESS
T504483020000K INSTALLATION ASSEMBLY 1
RIGHT FRONT BIG LAMP
1 TS04483010004 ASSEMBLY 1
2 TS04483010007 WASHER 2
GBT5783-M8X25-8.8-A2L. HEXAGON BOLT 1
STANDARD SPRING
4 GBT93-8-A0P WASHER 1
GBT97.1-8-A0P FLAT WASHER 1
6 TD&00.483B.3 ELECTRIC HORN 1
LEFT FRONT BIG LAMP
7 TS04483010003 ASSEMBLY 1
8 GBT97.1-6-A0P FLAT WASHER 8
STANDARD SPRING
9 GBT93-6-A0P WASHER 8
10 GBT818-M6X20-4.8-A2L CROSS SCREW
11 GBT6170-M6-8-A21L HEXAGON NUT, TYPE-1
FRONT LAMP HARNESS
12 TS04483010001 ASSEMBLY 1
13 FT65.48.095 HARNESS FIXING CLAMP 7
14 TS04483010005 ADORNING STRIP 1
15 GBT97.1-5-A0P FLAT WASHER 2
STANDARD SPRING
16 GBT93-5-A0P WASHER 2

17

GBT6170-M5-8-A21L

HEXAGON NUT, TYPE-1

203



TS4A504-027C

TS04484050000K REAR LAMP HARNESS INSTALLAT ION ASSEMBLY

204



TS4A504-027C

TS04484050000K REAR LAMP HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
REAR LAMP HARNESS IN-
T504484050000K STALLATION ASSEMBLY 1
PLASTIC FASTENING
1 Q67405100 STRIP 1
REFLECTOR INSTALLA-
2 TDS800.484B-01 TION PLATE 1
REFLECTOR INSTALLA-
3 TD800.484B-02 TION PLATE 1
LEFT TAIL LAMP
4 TS06484010001 ASSEMBLY 1
5 GBT97.1-5-A0P FLAT WASHER 9
STANDARD SPRING
6 GBT93-5-A0P WASHER 9
7 GBT6170-M5-8-A2L HEXAGON NUT, TYPE-1 7
TRAILER SOCKET INSTAL-
8 TS04484010004 LATION PLATE 1
9 GBT97.1-6-A0P FLAT WASHER 2
STANDARD SPRING
10 GBT93-6-A0P WASHER 2
11 GBT5783-M6X45-8.8-A1L HEXAGON BOLT 2
12 TD900.484.2 REAR TRAILER SOCKET 1
13 TD800.484B.5 REFLECTOR ASSEMBLY 2
14 FT65.48.095 HARNESS FIXING CLAMP 3
15 GBT5783-M8X20-8.8-A2L HEXAGON BOLT 2
16 GBT97.1-8-A0P FLAT WASHER 2
STANDARD SPRING
17 GBT93-8-A0P WASHER 2
18 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2
19 TS06484010002 RIGHT TAIL LAMP 1
20 TS06484010005 REFLECTOR 2
21 GBT&19.1-M5X35-4.8-A1L CROSS SCREW 3
22 GBT845-ST3.5X16 SCREW 2
23 TA700.484A.2.1 LICENSELAMP 1
24 TB500.484A.1 INSTALLATION PLATE 1
25 GBT818-M5X12-4.8-A2L CROSS SCREW 2
26 GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 2

205



TS4A504-027C

TS04485010000 BATTERY INSTALLATION ASSEMBLY

-]
P 1
1 - 1
™ 2
1
"y
2 ol i
3 ¥
% p/ 4
4
I S )
P L
- "“_‘..\_ |.~1 i |
£ uh o
Fi ¥ : I-'-'._
{ i1 L
| | L
T, »
rel .-\“5_
5 ! ‘:'.'?":f
-.Ii o . :..I \.}~ .
hHoNk B} Al
.‘-e‘ [' i ™y u j
W
L A fi 1
y, ¥ g8
15 - . . 5
' A =] i
Tl 18 4 8
5 . 14 . 9
i ; 14
13 3 11
12
10

206



TS4A504-027C

TS04485010000 BATTERY INSTALLATION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
BATTERY INSTALLATION
TS04485010000 ASSEMBLY 1

1 GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 4

2 GBT97.1-6-A0P FLAT WASHER
PRESSURE PLATE

3 TS04485010004 WELDMENT 1

4 TS04485010002 PULL ROD 2

GBT5783-M8X25-8.8-A2L HEXAGON BOLT 1

STANDARD SPRING

6 GBT93-8-A0P WASHER 1

7 GBT97.1-8-A0P FLAT WASHER 1
BATTERY GROUNDING

8 TB400.485A.2 WIRE 1
MAINTENANCE-FREE

? FT450.48.010 LEAD ACID BATTERY 1
BATTERY SHOCK ABSORP-

10 TB450.485.1 TION MAT 2

11 TB400.485A.1 POWER WIRE ASSEMBLY 1

12 TS04481010006 HARNESS TIGHTEN CLIP 1

13 FT65.48.097 HARNESS FIXING CLAMP-2 1
PLASTIC FASTENING

14 Q67405100 STRIP 1

15 GBT5783-M8X16-8.8-A2L HEXAGON BOLT 1

16 TS04485010007 WASHER 1

207



TS4A504-027C

TS04486010000K TOP L1GHT HARNESS INSTALLAT ION ASSEMBLY

208



TS4A504-027C

TS04486010000K TOP L1GHT HARNESS INSTALLAT ION ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
TOP LIGHT HARNESS IN-
T504486010000K STALLATION ASSEMBLY 1
RIGHT ARMREST LIGHT
1 TS06486010004 ASSEMBLY 2
2 TS04486010002 RUBBER RING
TS06486010003 TOP LIGHT ASSEMBLY
FRONT SCRAPER
4 TS06486010005 ASSEMBLY 1
THROUGH HARNESS
5 FT65.48.093 WASHER-1 4
3203505D9-L TIE 10
GBTR18-M4X16-4.8-A2L CROSS SCREW 8
STANDARD SPRING
8 GBT93-4-A0P WASHER 8
9 GBT97.1-4-A0P FLAT WASHER 8
10 GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 12
11 GBT6170-M4-8-A2L HEXAGON NUT, TYPE-1 8
12 TS04486010003 LOUDHAILER ASSEMBLY 2
INNER TOP LIGHT
13 TS06486010006 ASSEMBLY 1
TOP LIGHT HARNESS
14 TS04486010001K ASSEMBLY 1
REAR SCRAPER
15 TS06486010008 ASSEMBLY 1
ROTATING ALARM LIGHT
16 TS04486010002K ASSEMBLY 1
17 GBT6170-M5-8-A21L HEXAGON NUT, TYPE-1 3
STANDARD SPRING
18 GBT93-5-A0P WASHER 3
19 GBT96.1-5-A0P BIG WASHER 3
20 TG1204.486-01 RUBBER WASHER
21 GBT5783-M6X16-8.8-A2L HEXAGON BOLT 4
STANDARD SPRING
22 GBT93-6-A0P WASHER 12
23 GBT97.1-6-A0P FLAT WASHER 4
ALARM LIGHT BRACKET
24 TS04486010003K WELDMENT 1
25 Q67405100 PLASTIC FASTENING ’

STRIP

209



TS4A504-027C

TS04486010000K TOP L1GHT HARNESS INSTALLATION ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTY. Remark
26 TS04481010006 HARNESS TIGHTEN CLIP
27 GBT5783-M8X25-8.8-A2L HEXAGON BOLT
STANDARD SPRING
28 GBT93-8-A0P WASHER 4
29 GBT97.1-8-A0P FLAT WASHER 4

210



TS4A504-027C

TS04487010000 COMBINED INSTRUMENT ASSEMBLY

211



TS4A504-027C

TS04487010000 COMBINED INSTRUMENT ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
COMBINED INSTRUMENT
TS04487010000 ASSEMBLY 1
COMBINED INSTRUMENT
1 TS04487010001 ASSEMBLY 1
2 GBT96.1-6-A0P BIG WASHER 4
STANDARD SPRING
3 GBT93-6-A0P WASHER 4
4 GBTR18-M6X16-4.8-A2L CROSS SCREW 4

212



TS4A504-027C

TB550. 489 PREHEAT ING EQUIPMENT ASSEMBLY

213



TS4A504-027C

TB550. 489 PREHEAT ING EQUIPMENT ASSEMBLY

No. Part No. Description ;’i%: QTY. Remark
PREHEATING EQUIPMENT
TB550.489 ASSEMBLY 1
1 TB550.489.1 PREHEATING LINE 1

214



TS4A504-027C

TS04490010000 TOOL BOX ASSEMBLY

215



TS4A504-027C

TS04490010000 TOOL BOX ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. | Remark
TS04490010000 TOOL BOX ASSEMBLY 1
1| TB40049.1 TOOL ASSEMBLY I
11| TB400.49.1.1 TOOL ASSEMBLY 1
12 | FT6549.103 FIXED PLATE 1
1.3 | FT65.49.102 CROSS PIN I
2 | GBTS783-M12X25-8.8-A3L | HEXAGON BOLT 2
3 | GBT93-12-A0P TS D SPRING 2
4 | GBT97.1-12-A0P FLAT WASHER 2
TS04490010003 BRACKET 1

216



TS4A504-027C

TS04501020000K O1L TANK INSTALLATION ASSEMBLY-1

Ty N
' .
<
y _?,;_J-__'E.___J-.

217



TS4A504-027C

TS04501020000K O1L TANK INSTALLATION ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
OIL TANK INSTALLATION
TS04501020000K ASSEMBLY 1

WELDMENT TANK

1 TS04501020001K PROTECTION 1

2 TS04501010001 OIL TANK ASSEMBLY 1

3 TS04501010003 FRONT BAND WELDMENT 1

4 TS04501010009 TIE RUBBER STRIP 1

5 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 4
REAR FASTENING TIE

6 TS04501010008 WELDMENT 1

7 TB604.501-02 TIE RUBBER STRIP

TB604.501-01 RUBBER WASHER 1

REAR BRACKET

9 TB604.501.2 WELDMENT 1
STANDARD SPRING

10 GBT93-10-A3L WASHER 2

11 GBT5783-M10X20-8.8-A3L HEXAGON BOLT

12 GBT96.1-10-A0P BIG WASHER
STANDARD SPRING

13 GBT93-10-A0P WASHER 2

14 GBT5783-M10X25-8.8-A3L HEXAGON BOLT 2

218



TS4A504-027C

TS04501020000K O1L TANK INSTALLAT ION ASSEMBLY-2

219



TS4A504-027C

TS04501020000K O1L TANK INSTALLATION ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
TS04501020000K(2) glsggﬁ‘giy STALLATION 1
TS04501010001(2) OIL TANK ASSEMBLY |
1| TS04501010005 OIL TANK COVER 1
2 | Tso4s01010010 FILLING CAP ASSEMBLY 1
3 | TF1004.501.1-02 FILTER MESH 1
4 | 617B14 HEXAGON PLUG 1
5 | JBT982-14 COMBINED SEAL GASKET 3
- soveevor s |
7 | TS04501010006 BREATH ASSEMBLY 1

TS04501010002 OIL TANK HOUSING 1
9 | FT65.50.106 HOLLOW BOLT 1
10 | Q617B12 HEXAGON PLUG 1
11 |BT982-12 COMBINED SEAL GASKET 1

220



TS4A504-027C

TS04503010000 OIL CONVEY ING PIPE ASSEMBLY

221



TS4A504-027C

TS04503010000 OIL CONVEY ING PIPE ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
OIL CONVEYING PIPE
TS04503010000 ASSEMBLY 1

1 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 2
STANDARD SPRING

2 GBT93-8-A0P WASHER 2

3 TS04503010002 BRACKET 1

4 TB604.504-03 FUEL FILTER ASSEMBLY 1

5 GBT95-8-A0P FLAT WASHER 2

6 GBT5783-M8X30-8.8-A2L HEXAGON BOLT 2

7 JBT982-14 COMBINED SEAL GASKET 2
OIL OUTLET PIPE

8 TA700.503A.2 ASSEMBLY 1

9 FT65.50.106 HOLLOW BOLT 1

222



TS4A504-027C

TC02530010000K TOW
1
1.1
12
2
_ 3
74> 5
=
5 el
6

223



TS4A504-027C

TC02530010000K TOW
o Ver-
No. Part No. Description sion QTY. Remark
TC02530010000K TOW 1
TOWINGPINANDLOCKING-
1 TA700.53C.1.3 PINASSEMBLY 2
2 FT300.56.029 LOCKPINASSEMBLY 1
TOW MECHANISM ASSEM-
3 TB400.53B.1 BLY WELDMENT 1
4 FT300.53.101a CONNECTING PIN 2
DRAG HANG THE AU-
3 TC02530010001K THENTICATION THE SIGN 2
6 GBTR27-3X8-A0P LABEL RIVET 1

224



TS4A504-027C

TC02551230000K LI1FTER INSTALLATION ASSEMBLY-1

225



TS4A504-027C

TC02551230000K LIFTER INSTALLATION ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
LIFTER INSTALLATION
TC02551230000K ASSEMBLY 1

1 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 2
STANDARD SPRING

2 GBT93-10-A3L WASHER 2

TC02582070015 BRACKET WELDMENT 1

4 GBT70.1-M10X40-8.8-A3L INNER HEXAGON SCREW 2
OIL RETURN FILTER

5 TC02582070001 ASSEMBLY 1
END STRAIGHT THREAD

6 TC02582070006 CONNECTOR BODY M22-18 1

7 SPL-CO-M12-10-F3 HEXAGON NUT 2
OIL RETURN PIPE

8 TC02582070003 ASSEMBLY 1
OIL FILTER INTO PIPE

9 TC02582080001 ASSEMBLY 1

10 GBT3452.1-25.8X2.65G RUBBER O-SEAL RING 1
STANDARD SPRING

11 GBT93-8-A3L WASHER 2

12 GBT5783-M8X30-8.8-A2L HEXAGON BOLT 2

13 TC02551200005K LIFTER ASSEMBLY 1

14 GBT5783-M12X40-10.9-A3L | HEXAGON BOLT 3

15 TB404.312B-01 WASHER 7

16 FT300.55B.136 BOLT 2

17 TB300.55-01 DOUBLE END STUDS 2

18 GBT5783-M12X100-10.9-A3L | HEXAGON BOLT 2

19 (A}ngl6674'1_M12X35_10'9_ HEXAGON FLANGE NUT 4

20 GBT5783-M8X30-10.9-A21L HEXAGON BOLT

21 TB300.55-02 WASHER

22

GBT3452.1-103X2.65G

RUBBER O-SEAL RING

226



TS4A504-027C

TC02551230000K LI1FTER INSTALLATION ASSEMBLY-2

227



TS4A504-027C

TC02551230000K LIFTER INSTALLAT ION ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
TC02551200005K(2) LIFTER ASSEMBLY 1
LIFTER INSTALLATION
TC02551230000K(2) ASSEMBLY 1
1 TC02551200006K(2) LIFTER HOUSING 1
2 TC02551200007K(2) LIFTER UPPER COVER 1
DISTRIBUTOR CONTROL
3 TB504.551F.5.1B(2) MECHANISM ASSEMBLY 1
4 TB504.551E.1.013B(2) DISTRIBUTOR ASSEMBLY 1
UPPER SUSPENSION POINT

TC02551050001K

ROCKER BRACKET

228



TS4A504-027C

TC02551230000K LI1FTER INSTALLATION ASSEMBLY-3

229



TS4A504-027C

TC02551230000K LIFTER INSTALLATION ASSEMBLY-3

No. Part No. Description s\,/izrl:l QTY. Remark
TC02551200005K LIFTER ASSEMBLY 1
TC0255.103 PLUG M33X2 1

2 GBT3765-29.6X2.9 O-RING 1
TC02551200006K LIFTER HOUSING 1
OIL INLET CONNECTING
4 FT500B.55.102 PLATE PAPER GASKET 1
GBT5783-M10X30 BOLT 4
GBT93-10 WASHER 11
OIL INLET CONNECTING
7 FT500B.55.011 PLATE ASSEMBLY 1
FT500B.55.103A OIL INLET PIPE 1
9 BY350.55.201 RETAINER RING 2
10 GBT3452.1-15X1.8 O-RING 2
11 GBT5783-M10X25 BOLT 4
DISTRIBUTOR CONTROL
12 TB504.551F.5.1B MECHANISM ASSEMBLY 1
LIFTING ARM PRESSURE
13 FT500B.55.127 PLATE 2
14 GBT5783-M10X20 BOLT 2
15 FT500B.55.030 LIFTING ARM ASSEMBLY 2
17 TFP75-2.110 SCREW PLUG 2
18 FT500B.55.228 LIFTING SHAFT 1
19 FT500B.55.229 RETAINER RING 1
20 GWIJ50X60X5M1005 DUSTPROOF RING 1
21 GBT3452.1-50.5X5.3 O-RING 1
22 FT500B.55.231 SHAFT SLEEVE A 1
23 FT500B.55.214 CAM 1
24 ES400.55.116 SPACER BUSH 1
UPPER SUSPENSION POINT
25 TC02551050001K(2) ROCKER BRACKET 1
26 450.55.167 ROCKER CONNECTING PIN 1
ROCKER UPPER CONNECT-
27 FT500A.55.106 ING PIN 1
ROCKER FRONT CON-
28 FT500A.55B.182 NECTING PIN 1
29 GBT97.1-20 WASHER 1
30 GBT97.1-22 WASHER 1
31 25.56.030 LOCKING PIN AND RING 1

ASSEMBLY

230



TS4A504-027C

TC02551230000K LIFTER INSTALLAT ION ASSEMBLY-3 (cont'd.)

No. Part No. Description ;Ii?)rr-\ QTY. Remark
32 | GBT91-5X36 PIN 2
33 | FT500B.55.234 LIFTING SHAFT SLEEVE 1
34 | GBT3452.1-55X8 O-RING |
35 | Gwissx70x5M1005 DUSTPROOF RING 1
36 | FT500B.55.230 RETAINER RING I
37 | FT500A.55.123 OIL CONVEYING PIPE NUT 1
38 | GBT3452.1-12.5X2.65 O-RING 1
39 | FT500B.55.140A ?(;{IEEAULIC OUTLET PIPE 1
40 | FT500B.55.105B OIL OUTLET PIPE 1
41 | GBT3452.1-13.2X1.8 O-RING 2
42 | FT500B.55.226 RETAINER RING 2
43 | GBT3452.1-10X1.8 O-RING 2
44 | YT300A.55.122 E\III\T/E?gE/I;EENG VALVE 1
45 | GBT5783-M6X14 BOLT
46 | GBT93-6 WASHER
47 | FT500B.55.020A %g}‘l\%gggiggéﬁgﬁ) 1
48 | GBT93-8 WASHER 12
49 | GBT5783-M8X30 BOLT 2
50 | DFe65.55.167A RETAINER PLATE I
51 | DF65.55.168A RETAINER PLATE MAT 1
52 | TB504.551D.1.201 %;LCI%EE;E R CON 1
53 | TB504.551E.1.203 OIL RETURN FILTER MAT 1
54 | GBT3452.1-19X1.8 O-RING 2
55 | TB504.551E.1.202B OIL RETURN FILTER PIPE |
56 | FT500B.55.125 OIL CYLINDER BOLT 2
57 | FT500B.55.120 GASKET I
58 | FTs00B.55.121 LOCK WASHER I
59 | TB504.551E.1.013B DISTRIBUTOR ASSEMBLY
60 | FT500B.55.118 LOCK WASHER 1
61 | GBT6170-M16-10 NUT 2
62 | GBT898-AM16X40-10.9 STUD 2
63 | GBT3452.1-13.2X2.65 O-RING |

231



TS4A504-027C

TC02551230000K LIFTER INSTALLAT ION ASSEMBLY-3 (cont'd.)

No. Part No. Description s\,li(:')rr-\ QTY. Remark
64 TS300B.55.110A SPRING HOOK 1
65 FT500A.55.109 PULL SPRING 2

INNER ARM AND PISTON
66 FT500B.55.016A MANDRIL ASSY 1
FORCE ADJUSTING SEAL
67 25.55.145L SLEEVE 1
68 GBT3452.1-16X1.8 O-RING 1
69 FT500B.55.130A UPPER JOINT ROCKER 1
ARM
FORCE ADJUSTING
70 FT500B.55.022 SPRING 1
71 GBT119-C4X14 PIN 1
72 GBT75-M6X12-22H SCREW NECK 1
73 25.55.146A PUSH ROD SLEEVE 1
74 GBT3452.1-8X1.8 O-RING 1
75 GBT5783-M8X35 BOLT 3
76 GBT3765-11.3X2.2 O-RING 1
PLUG OF OIL RETURN
77 DF354.57.114 VALVE 1
78 GBT5783-M10X35 BOLT 1
79 FT500B.55.014 FORCE ADJUSTING LEVER 1
POSITION ADJUSTING
80 KM550.55.014 LEVER 1
81 TC02551200007K LIFTER UPPER COVER 1
82 GBT91-4X20 PIN 1
83 FT500B.55.232 MAT 1
84 GBT5783-M8X20 BOLT 7
85 GBT3452.1-11.2X2.65 O-RING 2
LOW SPEED ADJUSTING
86 YT300A.55.014 ROD ASSEMBLY 1
86 FT500B.55.106B OIL CYLINDER BODY 1
87 FT500B.55.137 PISTON 1
88 GBT15242.1-TF1000B-II SEALING 1
89 GBT15242.2-SD1000-1la BACKUP RING 2
89 GBT3452.1-18X2.65 O-RING 4

232



TS4A504-027C

TS04552010000 L IFTER OPERAT ION ASSEMBLY

-
v,
| =
| |
31 1
32 V
g g _’f 2
o
| ] |
s L & 1 H
f 5 Ho34
| ¢ r-. 33
g &t ¢
S :
[ & ;
| [ 5 o ? (1 [?j
- A
4 o
o 4 a3
| = T * I
| = 5 6
L
/ T2
. g - 13
= “ £ 74
v 1.5
4 s
P o | 2 [
=, - i i
¥ I\__\'_l.-\l‘ fj_’.__ v : P
A Nig _.-E?.r‘.’ o
3

233



TS4A504-027C

TS04552010000 L IFTER OPERAT |ON ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
LIFTER OPERATION
TS04552010000 ASSEMBLY 1

1 TS04552010011 CONTROL HANDLE HEAD 2

2 GBT6170-M10-8-A3L HEXAGON NUT, TYPE-1 2
LIFTER CONTROL MECHA-

3 TS04552010010 NISM ASSEMBLY 1
LIFTER CONTROL PRES-

3.1 TS04552010002 SURE UNIT 1 1

3.2 GBT894.1-20 CIRCLIP FOR SHAFT 2

3.3 TS04552010001 FIXING SHAFT

LIFTER CONTROL PRES-

3.4 | TS04552010007 SURE UNIT 2 1
4 GBT882-B8X30-A0P PIN SHAFT 4
5 GBT97.1-8-A0P FLAT WASHER 4
6 GBT91-3.2X16-A0P SPLIT PIN 4
7 TS04552010012 ADJUSTING ROD 2

RIGHT REVOLVING CON-

7.1 TB504.552D.3-03 NECTING FORK 1

7.2 GBT6170-M8&-8-A2L HEXAGON NUT, TYPE-1 1

7.3 TS04552010013 CONTROL PULL ROD 1

7.4 GBT6170-M8-LH-8-A2L HEXAGON NUT, TYPE-1 1

LEFT REVOLVING PULL

7.5 TB504.552D.3-02 ROD FORK 1
8 GBT5783-M8X25-8.8-A2L HEXAGON BOLT 2
o | GBT93.8.A0P STANDARD SPRING 5

WASHER

234



TS4A504-027C

TC02553070000K HYDRAUL 1C AUXTLTARY OIL TANK ASSEMBLY

235



TS4A504-027C

TC02553070000K HYDRAUL 1C AUXITLTARY OIL TANK ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
HYDRAULIC AUXILIARY
TC02553070000K OIL TANK ASSEMBLY |

AUXILIARY OIL TANK

1| TC02553070001K WELDMENT 1

2 | 6BT97.1-10-A3L FLAT WASHER 3
STANDARD SPRING

3 | GBT93-10-A3L WASHER 3

4 | GBT5783-M10X20-8.8-A3L | HEXAGON BOLT 3

TC04553010011K SCREW PLUG 1

6 | TC02553010003 OIL DIPSTICK ASSY |
B-TYPE WORM TRANSMIS-

7 [Q67645 SION HOSE CLAMP 4

¢ | Teorssz070004k CONNECTING RUBBER |
PIPE
CONNECTING OIL PIPE

9 | TC02553050005K WELDMENT 1

10 | GBT70.1-M8X20-8.8-A2L INNER HEXAGON SCREW 1
STANDARD SPRING

11 | GBT93-8-A3L WASHER 2

12 | GBT3452.1-34.5X2.65G RUBBER O-SEAL RING |

13 | GBT70.1-M8%20-10.9 INNER HEXAGON SCREW 1
A-TYPE WORM TRANSMIS-

14 | Q67512 SION HOSE CLAMP 2

15 | TC02553070003K BREATH HOSE 1

16 | TCo2553010005 BREATHER JOINT 1

WELDMENT

236



TS4A504-027C

TC02561060000K SUSPENS |ON ASSEMBLY-1

237



TS4A504-027C

TC02561060000K SUSPENS |ON ASSEMBLY-1

No. Part No. Description s\,/izrl:l QTY. Remark
TC02561060000K SUSPENSION ASSEMBLY 1
GBT899-AMI16-M16X1.5X45-

I A DOUBLE END STUDS 8
2 | TC02561060004K RIGHT SUPPORT PLATE 1
LOWER PULL ROD
3 | FT500A.56.012 Jroiapnie 2
4 | SPL-CO-M16X1.5-10-F3 HEXAGON NUT 8
LIMITING ROD CONNECT-
5 | FT300.56A.102 RO 2
RIGHT LIMITING ROD
6 | FT300.56A.019 BRACKET WELDMENT 1
7 ?335 16674.1-M16X40-10.9- | s A GON FLANGE NUT 8
GBT91-5X32-A0P SPLIT PIN 4
9 | GBT882-B18X55-A0P PIN SHAFT 2
10 | FT300.56A.103 SLEEVE 4
11 | FT300.56A.016a LIMIT ROD ASSEMBLY 2
LIMITING ROD LOCK PIN
11.1 | FT300.56A.023 OSEMBLY 1
12 | GBT91-4X36-A0P SPLIT PIN 2
HEXAGON SLOTTED NUT,
13 | GBT6178-M20-8-A9L o 2
14 | GBT97.1-20-A0P FLAT WASHER 2
LIMITING ROD REAR CON-

15 | FT300.56A.110a NECTING PN 2

16 | GBT6170-M20-8-A3L HEXAGON NUT, TYPE-1 )

17 | FT300.56A.111a CIRCULAR PLATE 2

18 | TC02561060001K LEFT SUPPORT PLATE 1

LEFT LIMITING ROD
19 | FT300.56A.017 R ACKET WEL DVENT 1
20 | GBT93.20.A0p STANDARD SPRING ,

WASHER

238



TS4A504-027C

TC02561060000K SUSPENS |ON ASSEMBLY-2

2

239



TS4A504-027C

TC02561060000K SUSPENS | ON ASSEMBLY-2

No. Part No. Description s\,/izrl:l QTY. Remark
TC02561060000k(2) SUSPENSION ASSEMBLY 1
1 GBT91-5X32-A0P(2) PIN 2
UPPER PULL ROD
2 FT500A.56.011a ASSEMBLY 1
UPPER PULL ROD LOCK
2.6 | FT65.56.015 PIN ASSEMBLY 1
LIFTING ROD UPPER CON-
3 FT500A.56.101 NECTING PIN 2
4 TB400.56E.1 LIFTING ROD ASSEMBLY 2
FTS500A.56.118 WASHER
6 GBT91-5X40-A0P SPLIT PIN 2
LIFTING ROD LOWER CON-
7 FT300.56A.112 NECTING PIN 2
8 GBT97.1-24-A0P FLAT WASHER 2
UPPER PULL ROD FIXED
) TB500.56B.6 CLIP COMBINATION 1
10 GBTS5783-M8X20-8.8-A2L HEXAGON BOLT
11 GBT97.1-8-A0P FLAT WASHER 2
STANDARD SPRING
12 GBT93-8-A0P WASHER 2

13

GBT6170-M8-8-A2L

HEXAGON NUT, TYPE-1

240



TS4A504-027C

TC02581510000K O1L PUMP/PIPE/FILTER ASSEMBLY

241



TS4A504-027C

TC02581510000K OIL PUMP/PIPE/F ILTER ASSEMBLY

No. Part No. Description ;’i‘z: QTY. Remark
OIL PUMP/PIPE/FILTER
TC02581510000K ASSEMBLY 1
1 GBT70.1-M8X30-8.8-A2L INNER HEXAGON SCREW 3
STANDARD SPRING
2 GBT93-8-A3L WASHER 15
PRESSURE OIL PIPE AS-
3 TC04581160001 SEMBLY-1 1
4 GBT3452.1-18.0X2.65G RUBBER O-SEAL RING 1
TC02581060001K GEAR PUMP 1
OIL PUMP OUTLET STEEL
6 TC02581130001K PIPE WELDMENT 1
7 GBT70.1-M8X35-8.8-A21L INNER HEXAGON SCREW 4
GBT3452.1-20.0X1.80G RUBBER O-SEAL RING
OIL SUCTION PIPE
9 TB504.581E.3 WELDMENT 1
10 GBT70.1-M8X25-8.8-A2L INNER HEXAGON SCREW 4
B-TYPE WORM TRANSMIS-
1 Q67638 SION HOSE CLAMP 4
OIL SUCTION RUBBER
12 TB504.581E-02 HOSE 1
13 GBT5783-M8X20-8.8-A2L. HEXAGON BOLT 4
14 GBT95-8-A3L FLAT WASHER 4
15 TC02581130006K BRACKET WELDMENT 1
16 GBT70.1-M10X40-8.8 INNER HEXAGON SCREW 2
STANDARD SPRING
17 GBT93-10-A3L WASHER 2
18 TC02581130008K GUARD WELDMENT 1
ABSORB OIL FILTER
19 TB504.581E.2 ASSEMBLY 1
20 TC02581130005K OIL SUCTION PIPE 1
21 GBT5783-M6X30-8.8-A2L1L HEXAGON BOLT 2
OIL PIPE CLAMP AND RUB-
22 TB504.581E.1 BER WASHER 4
STANDARD SPRING
23 GBT93-6-A3L WASHER 2
24 GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 2
OIL SUCTION STEEL PIPE
25 TC02581510001K ASSEMBLY 1
26 TC03581030007 END STRAIGHT THREAD 1

CONNECTOR BODY M33-28

242



TS4A504-027C

TC02582100000K MULT I-WAY VALVE OIL PIPE ASSEMBLY

1
2. . py
% h E 19 £S5
1 3 !
. 5 .
5
a 23 T
;f'ﬁsb f’g* o [l &=
1 / =
n PA T
l‘ 9//% %. n :
. 1
14 o a4 S ] _
Q&8 &I 8 & »
@ /Iﬁ- u 9 =
>
Q@Q K —
13 - T B

243



TS4A504-027C

TC02582100000K MULT I-WAY VALVE OIL PIPE ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
MULTI-WAY VALVE OIL
TC02582100000K DIPE ASSENBLY 1
1| TG1654.583C-01 PIN SHAFT 2
MULTI-WAY VALVE CON-
2 | TS04582010058 TROL MECHANISM IN- 1
STALLATION ASSEMBLY
GBT97.1-6-A0P FLAT WASHER 2
4 | GBT91-2X14-A0P SPLIT PIN 2
SOFT SHAFT MECHANISM
5 | TS04582010056 Pricinic 2
6 | TS04582010027 RUBBER RING 2
7 | GBT6170-M6-8-A2L HEXAGON NUT, TYPE-1 3
STANDARD SPRING
8 | GBT93-6-A0P WASHER 3
9 | GBT5782-M6X60-8.8-A1L | HEXAGON BOLT 3
MULTI-WAY VALVE
10 | TCo4582140010 STy 1
11 | GBT5783-M10X16-8.8-A3L | HEXAGON BOLT 1
12 | TC04582140009 THROUGH JOINT 4
13 | FT354.58A.030 QUICK CHANGING JOINT 2
14 | TC02580010001K QUICK CHANGING JOINT )
STANDARD SPRING
15 | GBT93-10-A0P Al 1
16 | TC04582300012 OIL INLET RUBBLE HOSE 1
17 | GBT3452.1-20.0X2.65G RUBBER O-SEAL RING 1
18 | TC04582300005 OIL INLET STEEL PIPE 1
STANDARD SPRING
19 | GBT93-8-A0P WASHER 6
20 | GBT5783-M8X35-8.8-A2L | HEXAGON BOLT 2
OIL RETURN RUBBER
21 | TC04582300013 DOSE ASSEMBLY 1
22 | TC04582140012 ?SONNECTING JOINT M18- 2
23 | TC04582300001 OIL INLET RUBBLE HOSE 1
24 | GBT5783-M8X16-8.8-A2L | HEXAGON BOLT 1
25 | TD924.582-01 PIPE CLAMP 2
26 | TS04582010025 HANDLE HEAD 2
27 | GBT5783-M8X20-8.8-A2. | HEXAGON BOLT 3

244



TS4A504-027C

TC02582100000K MULT I-WAY VALVE OIL PIPE ASSEMBLY (cont'd.)

No. Part No. Description s\,li(:)rr-\ QTy. Remark
28 TC04582300011 ?SONNECTING JOINT M18- 1
29 Q67405200 PLASTIC FASTENING {

STRIP

245



TS4A504-027C

TB300. 583A SINGLE-WAY HYDRAUL IC OUTPUT ASSEMBLY 2

f

.
(77 am
Ui

246



TS4A504-027C

TB300. 583A SINGLE-WAY HYDRAUL IC OUTPUT ASSEMBLY 2

No. Part No. Description ;/i?)rl; QTY. Remark
SINGLE-WAY HYDRAULIC
TB300.583A OUTPUT ASSEMBLY 2 1
BRITISH SYSTEM OIL PIPE
1 FT354.58A.104 JOINT 1
2 FT354.58A.030 QUICK CHANGING JOINT 1
3 FT354.58A.103 DUSTPROOF COVER 1

247



TS4A504-027C

TC02740010000K FRONT BALLAST ASSEMBLY

248



TS4A504-027C

TC02740010000K FRONT BALLAST ASSEMBLY

No. Part No. Description s\,/izrl:l QTY. Remark
FRONT BALLAST
TC02740010000K ASSEMBLY 1
1 GBT5783-M16X35-8.8-A3L HEXAGON BOLT 4
STANDARD SPRING
2 GBT93-16-A0P WASHER 4
GBT97.1-16-A0P FLAT WASHER 4
4 TB404.74B-01 FIXING BRACKET
FRONT BALLAST SMALL
5 TC02740010001K ASSEMBLY 1
5.1 GBT6170-M16-8-A3L HEXAGON NUT, TYPE-1 2
STANDARD SPRING
52 | GBT93-16-A0P(2) RN 2
5.3 GBT97.1-16-A0P(2) FLAT WASHER 2
5.4 | FT404.74A.108 CONNECTING BOLT 1
5.5 TC02740010002K BALLAST BLOCK 6
TOWING PIN AND LOCK
6 TB400.74A.2 PIN ASSEMBLY 1
7 GBT5785-M20X1.5X&80-8.8- HEXAGON BOLT ’
A3L
GBT97.1-20-A0P FLAT WASHER 2
9 TB400.74A-04 TOWING LUG 1
10 FT650.74.108 TOWING NUT 2

249



TS4A504-027C

TS04741010000K FRONT BALLAST BRACKET ASSEMBLY

- % .
) g B l
) % —
> .
4 5 -
"_n'\
1)
4

250



TS4A504-027C

TS04741010000K FRONT BALLAST BRACKET ASSEMBLY

No. Part No. Description ;/i?)rl; QTY. Remark
FRONT BALLAST BRACK-
TS04741010000K ET ASSEMBLY 1

1 TB400.74D-01 BALLAST BRACKET 1

2 TS04741010001K PAD BLOCK 1
DOUBLE END STUDS

3 TS04741010002K M16X145 4
STANDARD SPRING

4 GBT93-16-A0P WASHER 6

5 GBT6170-M16-8-A3L HEXAGON NUT, TYPE-1 6
DOUBLE END STUDS

TS04741010003K

M16X165

251



TS4A504-027C

TS04811040000K AIR CONDITION ASSEMBLY-CAB

252



TS4A504-027C

TS04811040000K AIR CONDITION ASSEMBLY-CAB

No. Part No. Description s\,/izrl:l QTY. Remark
AIR CONDITION ASSEM-
TS04811040000K LN 1

1 | GBT5783-M8X16-8.8-A2L | HEXAGON BOLT 4
STANDARD SPRING

2 | GBT93-8-A0P WASHER 10

3 | GBT97.1-8-A0P FLAT WASHER 6

4 | TS06811010007 LOCKING CLAMP 6

5 | GBT5783-M8X25-8.8-A2L. | HEXAGON BOLT 6

6 | GBT96.1-8-A2 BIG WASHER 4

7 | TS06811010002 EVAPORATOR 1

8 | TS06811010013 PROTECTINGRING 4
C-TYPE WORM TRANSMIS-

9 [Q676B25 SION HOSE CLAMP 4

10 | TS06811010001 CONTROL PANEL

11 | GBT97.1-5-A0P FLAT WASHER 4
STANDARD SPRING

12 | GBT93-5-A0P Al 4

13 | GBT818-M5X16-4.8-A2L CROSS SCREW 4

14 | TS04811030001K PIPE

15 | TS04811010003 PIPE 1
WATER INLET HOSE OF

16 | TC02811020002 VARM ALK 1
PLASTIC FASTENING

17 | Q67407200 P 16
WATER OUT HOSE OF

18 | TS04810010002K VARM 1

19 | TS04812010010 HEATER WATER INLET 1

VALVE

253



TS4A504-027C

TS04812040000K AIR CONDIT10N ASSEMBLY-ENG INE

et
=

254



TS4A504-027C

TS04812040000K AIR CONDIT10N ASSEMBLY—ENG INE

No. Part No. Description s\,/izrl:l QTY. Remark
AIR CONDITION ASSEM-
TS04812040000K BLY-ENGINE 1
1 GBT5783-M8X30-8.8-A2L HEXAGON BOLT 4
STANDARD SPRING
2 GBT93-8-A0P WASHER 11
GBT97.1-8-A0P FLAT WASHER
4 GBT96.1-8-A0P BIG WASHER
TS06812010005 GLUEPIECE
CONDENSER-COMPRES-
6 TS04812040001K SOR HIGH PRESSURE 1
HOSE
PLASTIC FASTENING
7 Q67407200 STRIP 6
HEATER WATER INLET
8 TS04812010010 VALVE 1
9 TS04812010001 CONDENSER ASSEMBLY 1
10 TS04812010003 LIQUID TANK 1
11 GBT6170-M8-8-A2L HEXAGON NUT, TYPE-1 3
12 TS04812010007 COMPRESSOR 1
13 GBT1171-Z800 V-BELT 1
14 GBT5783-M8X40-8.8-A2L HEXAGON BOLT 1
15 GBT5783-M6X25-8.8-A21L HEXAGON BOLT 1
16 GBT5783-M8X16-8.8-A2L HEXAGON BOLT 4
17 GBT97.1-6-A0P FLAT WASHER 2
STANDARD SPRING
18 GBT93-6-A0P WASHER 2
19 GBT5783-M6X30-8.8-A2L HEXAGON BOLT 1
20 TS04812010004 CONDENSER-DRYING BOT- |

TLE HIGH PRESSURE HOSE

255



TS4A504-027C

FT300. 91. 001 REAR BALLAST ASSEMBLY

h. i
4.
. fa
5 e
[ ] & |
T
4 %
% 1 i
e
i ¥ =2, 9
3 L - {;-t
B Y &

256



TS4A504-027C

FT300. 91. 001 REAR BALLAST ASSEMBLY
No. Part No. Description ;/i?)rl; QTY. Remark
1 GBT5783-M16X45-8.8-A3L BOLT 3
2 GBT93-16-A0P WASHER 6
3 FT650.34.104 WASHER 3
4 FT300.91.101 REAR BALLAST 3
5 FT650.34.103 REAR BALLAST SCREW 2 6
6 FT400.91.102 REAR BALLAST SCREW I 3
7 GBT6170-M16-8-A3L NUT 3

257



	A498BT1-25H ENGINE ASSY 
	TS04110060000K AIR FILTER SYSTEM ASSEMBLY 
	TS04131060000K COOLING SYSTEM ASSEMBLY 
	TS04132030000K RADIATOR BACKING BOARD INSTALLATION ASSEMBLY 
	TS04201010000 HAND THROTTLE CONTROL ASSEMBLY 
	TS04202010000 FOOT THROTTLE CONTROL ASSEMBLY 
	TS04203010000K PULL WIRE ASSEMBLY 
	TB550.211A CLUTCH SUBASSEMBLY 
	TB604.212A CLUTCH CONTROL ASSEMBLY 
	TS04220010000 EXHAUST SYSTEM ASSEMBLY 
	TC02311210000 FRONT DRIVING AXLE ASSEMBLY 
	TB554.312 FRONT BRACKET ASSEMBLY 
	FT404.32F.001 FRONT DRIVING WHEEL ASSEMBLY 
	FT404.34F.001 REAR DRIVING WHEEL ASSEMBLY 
	TB400.35C TOWING MECHANISM INSTALLATION ASSEMBLY 
	TB604.371 GEARBOX HOUSING ASSEMBLY 
	TB604.372T MAIN GEARSHIFT ASSEMBLY 
	TB604.373T AUXILIARY GEARSHIFT ASSEMBLY 
	TS04374010000 GEARBOX CONTROL MECHANISM ASSEMBLY 
	TB604.375B BREATH ASSEMBLY 
	TB554.381 SHUTTLE SHIFT ASSEMBLY 
	TB504.382 REAR AXLE CENTRAL TRANSMISSION ASSEMBLY 
	TS04383010000 DIFFERENTIAL LOCK CONTROL MECHANISM ASSEMBLY 
	TC02384010000K REAR AXLE HOUSING ASSEMBLY 
	TS04385010000 SHUTTLE SHIFT CONTROL MECHANISM 
	TB450.391 LEFT FINAL TRANSMISSION ASSEMBLY 
	TB450.392 RIGHT FINAL TRANSMISSION ASSEMBLY 
	TC04401080000 REDIRECTOR OR STEERING COLUMN ASSEMBLY 
	TC02402650000K FULL HYDRAULIC STEERING PIPE ASSEMBLY 
	TC02411010000K PTO GEAR ASSEMBLY 
	TB550.412A PTO SHAFT ASSEMBLY 
	TS04413010000 PTO CONTROL ASSEMBLY 
	TB554.421E TRANSFER CASE ASSEMBLY 
	TB454.422 TRANSFER CASE TRANSMISSION ASSEMBLY 
	TS04423010000K TRANSFER CASE CONTROL ASSEMBLY 
	TB504.431B LEFT BRAKE ASSEMBLY 
	TB504.432B RIGHT BRAKE ASSEMBLY 
	TS04433010000K BRAKE SYSTEM CONTROL ASSEMBLY 
	TS04441010000 SEAT INSTALLATION ASSEMBLY 
	TS04451030000K DRIVER’S CAB ASSEMBLY 
	TS04453010000 UPHOLSTERY ASSEMBLY 
	TS04455010000 BACK REAR MUD GUARD DECORATION PART 
	TS04456010000 DASHBOARD ASSEMBLY 
	TS04457010000K FRONT CONNECTING ASSEMBLY 
	TS04458010000 REAR CONNECTING ASSEMBLY 
	TS04459010000 INSULATION LAYER 
	TS04471010000K BONNET ASSEMBLY 
	TS04473010000 BONNET LOCKING DEVICE ASSEMBLY 
	TS04475010000K BONNET SEAL INSTALLATION ASSEMBLY 
	TB400.475A LEFT FRONT MUD GUARD ASSEMBLY 
	TB400.476A RIGHT FRONT MUD GUARD ASSEMBLY 
	TS04481040000K ENGINE HARNESS INSTALLATION ASSEMBLY 
	TS04482050000K BODY HARNESS INSTALLATION ASSEMBLY 
	TS04483020000K FRONT LAMP HARNESS INSTALLATION ASSEMBLY 
	TS04484050000K REAR LAMP HARNESS INSTALLATION ASSEMBLY 
	TS04485010000 BATTERY INSTALLATION ASSEMBLY 
	TS04486010000K TOP LIGHT HARNESS INSTALLATION ASSEMBLY 
	TS04487010000 COMBINED INSTRUMENT ASSEMBLY 
	TB550.489 PREHEATING EQUIPMENT ASSEMBLY 
	TS04490010000 TOOL BOX ASSEMBLY 
	TS04501020000K OIL TANK INSTALLATION ASSEMBLY 
	TS04503010000 OIL CONVEYING PIPE ASSEMBLY 
	TC02530010000K TOW 
	TC02551230000K LIFTER INSTALLATION ASSEMBLY 
	TS04552010000 LIFTER OPERATION ASSEMBLY 
	TC02553070000K HYDRAULIC AUXILIARY OIL TANK ASSEMBLY 
	TC02561060000K SUSPENSION ASSEMBLY 
	TC02581510000K OIL PUMP/PIPE/FILTER ASSEMBLY 
	TC02582100000K MULTI-WAY VALVE OIL PIPE ASSEMBLY 
	TB300.583A SINGLE-WAY HYDRAULIC OUTPUT ASSEMBLY 2 
	TC02740010000K FRONT BALLAST ASSEMBLY 
	TS04741010000K FRONT BALLAST BRACKET ASSEMBLY 
	TS04811040000K AIR CONDITION ASSEMBLY-CAB 
	TS04812040000K AIR CONDITION ASSEMBLY-ENGINE 
	FT300.91.001 REAR BALLAST ASSEMBLY 

